JEL

lllustrated Parts Manual

Model
SOSL

3121326

January 1, 2015







3121326

REVISION LOG

October 1, 2006 - Original Issue of Manual (Manual Edited to B/M 0010695 Revision 3)
February 28, 2007 - Revised Manual (Manual Edited to B/M 0010695 Revision 6)
June 15, 2007 - Revised Manual (Manual Edited to B/M 0010695 Revision 6)
November 1, 2007 - Revised Manual (Manual Edited to B/M 0010695 Revision 7)
January 31, 2008 - Revised Manual (Manual Edited to B/M 0010695 Revision 9)
July 31, 2008 - Revised Manual (Manual Edited to B/M 0010695 Revision 9)

May 15, 2009 - Revised Manual (Manual Edited to B/M 0010695 Revision 10)
November 15, 2010 - Revised Manual (Manual Edited to B/M 0010695 Revision 10)
April 8, 2011 - Revised Manual (Manual Edited to B/M 0010695 Revision 13)

July 11, 2011 - Revised Manual (Manual Edited to B/M 0010695 Revision 13)
October 3, 2011 - Revised Manual (Manual Edited to B/M 0010695 Revision 13)
February 24, 2012 - Revised Manual (Manual Edited to B/M 0010695 Revision 13)
June 29, 2012 - Revised Manual (Manual Edited to B/M 0010695 Revision 13)
September 21, 2012 - Revised Manual (Manual Edited to B/M 0010695 Revision 13)
January 31, 2013 - Revised Manual (Manual Edited to B/M 0010695 Revision 13)
April 18, 2013 - Revised Manual (Manual Edited to B/M 0010695 Revision 13)

July 16, 2013 - Revised Manual (Manual Edited to B/M 0010695 Revision 13)
October 15, 2013 - Revised Manual (Manual Edited to B/M 0010695 Revision 13)
January 1, 2015 - Revised Manual (Manual Edited to B/M 0010695 Revision 13)

80SL



GENERAL INFORMATION

SECTION 6 CYLINDER @ SECTION 6 CYLINDER
FIGURE 6-3. LIFT CYLINDER ASSEMBLY FIGURE 6:3. LIFT CYLINDER v
ITEM ¥ PART NUMBER ary. DESCRIPTION REV.
71001140104 | Ref | LIFT CYLINDER ASSEMBLY B
; 2 0100011 AR Compound, Locking
2 0630535 3 Capscrew 1/4-20 x 1-1/8
3 0791003 1 Screw #10-24 x 38
4 0961897 1 Bushing, Tapered
5 1320136 1 Clamp, Cable
6 1683063 1 Head
7 2220883 1 Plug, O-Ring
8 2220885 2 Plug, O-Ring
9 2220886 1 Plug, O-Ring
10 3020039 AR Lubricant
" 3480282 1 Piston
12 3760371 1 Ring, Washer
13 3931420 8 Capscrew 1/4-20 x 1-1/4
14 3931824 8 Capscrew 1/2-13 x 1-1/2
15 3951003 1 Setscrew #10-24 x 38
16 4100099 1 Spacer
17 4640999 1 Cartridge, Holding Valve (Non Vented)
17 2900792 Kit, Seal - 4640999 Cartridge Vaive
18 4641248 1 Cartridge, Counterbalance Valve (Non Vented)
18 70004186 Kit, Seal - 4641248 Cartridge Vaive
19 1001117991 1 Sensor, Cylinder Length
20 1001118070 1 Cap, Retainer
21 1001118084 1 Barrel
21A 0961950 2 Bushing
22 1001118086 1 Rod
22A 0961950 2 Bushing
100 1001139996 1 Kit, Seal (Includes items 101-109)
101 See Note 2 Ring, Wear (Note: Use p/n 1001139996)
102 See Note 1 Ring, Back-Up (Note: Use p/n 1001139996)
103 See Note 2 Ring. Lock (Note: Use p/n 1001139996)
104 Sec Note 2 Ring, Back-Up (Note: Use pin 1001139996)
105 See Note 2 O-Ring (Note: Use p/n 1001139996)
106 See Note 1 O-Ring (Note: Use p/n 1001139996)
107 See Note 1 Seal (Note: Use p/n 1001139996)
108 See Note 1 Wiper, Rod (Note: Use p/n 1001139996)
109 See Note 2 Seal (Note: Use p/n 1001139996}
200 1001119105 1 Kit, Sensor Magnet (Includes ltems 201-203)
201 See Note NSS Sleeve, Spacer (Note: Use p/n 1001119105),
202 1001118066 1 Magnet, Sensor
203 1001118069 1 ing, Internal Retaining
203
201 200

Toariea
PG# Model Designation Manual # Manual # Model Designation PG#

1) MACHINE IDENTIFICATION

Machines are identified by model and in some cases a combination of models, serial number (SN) or redional standard (i.e
ANSI, CE,CSA). Components may also be identified by SN or manufacturer. common components that may be identified
by these characteristics are engines and hydraulic components.

2) PARTS MANUAL ORGANIZATION

Product informationin this manual is organized under section titles. Frame, Cylinder, Hydraulic and Electrical are a few
examples. Each section is organized by figure and page number. The information within the Figure is then organized by item
number, part number, description and corresponding illustration (s).

3) TABLE OF CONTENTS
A table of contents is found toward the beginning of the manual. Figure number, description and page number are provided
for quick reference to the page containing the related information.

4) RECOMMENDED SPARE PARTS
The Recommended Spare Parts, located near the end of the manual, referance most frequently used maintenance parts.

5) PART NUMBER INDEX
A numerical index listing all part numbers and the corresponding page number(s) appears at the back of the manual.

80SL 3121326



GENERAL INFORMATION

6) NON-SERVICED PARTS

In sone instances, it is necessary to display non-serviced parts, assemblies or installations. In the case of assemblies and
installations ther will be a Ref in the Qty column. In case of parts that are not available for service within assemblies or
components, there will be a NSS (Not Sold Separately) or NLA (No Longer Available) listed in the Qty. column of the

manual.

7) PARTS LIST ITEM NUMBERS

Numbers shown in the item# column correspond to numbers used in theassociated illustration (s). tem numbers which are

mising from the sequence inthe parts list are not used on that page

8) INDENTED PARTS DESCRIPTION

An indented part description is included in the item under which it is indented.

9) ABB REVIATION AND SYMBOLS

AC s i i .. Alternating Current
7.1 D) H— Ro— Advanced Design Electronics
ANSI ... . e Amerlcan National Standards Institute
AR wsimmmmmnmss s s «AS Required
ASSY Assembly
AUXs o amnne s mmsanas ..A uxiliary
AWG........ Amencan ereGauge
B/ M. oo e et e et et e e e e ... Bill of Material
CE: svaommisr s s s ..European Conformity
CEW iavssmnnwmnswaisaswenws  scounter Glockwise
CMuii v e e s ‘e .. Centimeter
CWesasamanasisssas ST . .Clockwise
CSA. o ..Canadran Standards Association
CYL... . ...Cylinder
DIA. ... wwe .. . Diameter
| 5] — P, Dlrect Current
EMS ..o s v et e e . EMergency Stop
[ 1o 1412
210 ) P - R ....Feet
GA(Ga):: wavnansdmnssERRsssEmassGauge
HYB siasnmmannrnsumsmammsimamns s sess ydiaulic
| 7 " . Hertz
ID.... = In5|de Dlameter
in... - ...inches
ISO...... | nternatlonal Organ |zat|on for Stand ards
...Joint Indust ry Council
. .Kilogram
e woLiter
...P ounds

10) ILLUSTRATION REFERANCE LETTERS

LCD siuw sansnsmmasmssins LiGUIdCrystal Display
LED Light Emitting Diodes
LH.: R ... Left Hand
LSS iiit i v ces st it e s wee e e LOA Sensing System
V(M ).ttt e e et e et et e s e e e METTIC/MetET
MM (mm) Milimeter
VA i simssiviossisaswiis nsiosesssavsissnssssMIaMPS
NLA s rviincins v s No Longer Available
NPT .... e et vee cee v et eet eee e e e eee ... National Pipe Threads
NSS: cicismissss comssissimmiing  sasssssisse  iovess Not Sold Separately
OD.. ot cet e v e et vt e et een sne e e e O UtsIdE Diameter
ORB s s sasss swnnanmass O-RiNG Boss
OREFS s ssmsmsisammmnesmenmences: \O-RINGFaEe Seal
.. .Ounces
waiiisaPage
Part Num ber
. .Quarts
.. .Quantity
. .Reference
..Revision Level
... Right Hand

........... Soaety ofAutomotlve E ngineers
.Serial Number

..... Specifications
& s ...Turntable
Un|v ersal G round Module
...Volts
.. Watts
... Number

When necessary, illustrations may contain referance letters that are intended to track information (i. e. hoses, harnesses)
from one point to another or to track visual enlargement of components to show details that may be located in another

area on the illustration.

Note: Due to continuous product improvements, JLG Industries, Inc. reserves the right to make specification changes
without prior notification. Contact JLG Industries, Inc. for updated information.

3121326

80SL






TABLE OF CONTENTS

SECTION 1 - FRAME . ..ottt e e o b b e e s b b e e e e s b e e e e o bbb e e oo h b e e e e s A b b e e e s bbb e e s bb e e e e s b b e e s s kb e e e s sab e e e e s nbe s 9

FIGURE 1-1. STEERING INSTALLATION ..ottt stttk e e st e e s b e e s s b e e s s e e e e s san e e e s asbn e e e as
FIGURE 1-2. REAR AXLE INSTALLATION ......cccoccviviinnen.
FIGURE 1-3. WHEEL DRIVE INSTALLATION.......c.cccevneeen.
FIGURE 1-4. DRIVE MOTOR ASSEMBLY .....cccccovcvvieinnnenn.
FIGURE 1-5. DRIVE HUB ASSEMBLY .......cccciiiiiieiiiiee.
FIGURE 1-6. LEVELING CYLINDERS INSTALLATION
FIGURE 1-7. LADDER INSTALLATION .. ..ottt e et e e e e e ettt e e e e e e st e e e e e e s esmnne e e e e e e s asannnnneeeeens

SECTION 2 - GROUND CONTROLS ...ttt e et e s et e e s b e e e s e s b e e s e b e e e e s b b e e e s s ba e e e sbre e e s e 27

FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION ...cciitiiiiiiiiie ittt 28
FIGURE 2-2. MAIN VALVE ASSEMBLY ........
FIGURE 2-3. HAND PUMP ASSEMBLY ........
FIGURE 2-4. DRIVE VALVE ASSEMBLY
FIGURE 2-5. MAIN TERMINAL BOX ASSEMBLY

FIGURE 2-6. ENGINE SIDE COMPONENTS INSTALLATION ..ottt e e e e e 40
FIGURE 2-7. ENGINE INSTALLATION
FIGURE 2-8. PISTON PUMP ASSEMBLY ...ttt ettt ettt ekt e s et e e s s et e e s n e e e s n et e s nnn e e e s annneeeaa 46
FIGURE 2-9. HOODS INSTALLATION ...ttt ittt sttt e s e e skt e e et e e s nn et e sk et e e sare e e e s nn e e e s annneeenas 48
SECTION 3 - SCISSORS ARMS ... ittt e et e e et oo ettt e e e e e e et e e e e e e e s e e e et e e e e e et b e e et e e e e e s e snnnr et e e e e e nassnnrneeeeens 51
FIGURE 3-1. SCISSORS ARMS INSTALLATION ...ttt ettt e e e e et e e e e e e e e e e e e e e e e e e e e e e nnnrneeeeens 52
SECTION 4 - PLATFORM. ...ttt ettt oo oottt e e e e ottt e e e e e st e et e e e e e e e s e e et e e e e e e e et b e e et e e e e e s e ssnnn e e e e e e e easnnnnneeeeens 57
FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION .....ccttiiiittiie ittt e s
FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY AND INSTALLATION
FIGURE 4-3. DRIVE/STEER CONTROLLER ASSEMBLY ....ooiiiiiiitiiiiie ettt ettt e st et e e e e e e s anbneeena
SECTION 5 = CYLINDER ..ottt ettt ottt e e e sttt oo s et e e e es et e e e b et e e e ba e e e e eh R e e e e s et e s e en et e e enn e e e snne e e e nenes 67
FIGURE 5-1. AXLE LOCKOUT CYLINDER ASSEMBLY ...ttt ittt e e e s nnnne e 68
FIGURE 5-2. LIFT CYLINDER ASSEMBLY ........ccccocvvirnneen.
FIGURE 5-3. LEVELING CYLINDER ASSEMBLY
FIGURE 5-4. PLATFORM EXTENSION CYLINDER ASSEMBLY ..ottt ettt e s 74
FIGURE 5-5. STEERING CYLINDER ASSEMBLY ...ttt ettt e e e e e e e e e e e e e et e e e s e ennreeeeeens 76
SECTION 6 - HYDRAULIC ..o e oo e s s bbb et e e e e s s s bbb et e e e e e s s s b e e e e e e e e s s snab e e e e e s 79
FIGURE 6-1. HYDRAULIC DIAGRAM (Priofr t0 SN 1200021263) .......cuutiiiiuieieiiiireeiieieesireeessineeessieeeesssneeessnree s ssneeessnneeessnneeenas 80
FIGURE 6-2. HYDRAULIC DIAGRAM (SN 1200021263 t0 Pre&SENT) ......ccciiuiiiiiiiiiiiiiie et 86
SECTION 7 = ELECTRICAL ..ot e e e e e e e e s e s bbb e e e e e e s s s b b b et e e e e s e s s b b e b e e e e e e s s sbnab e e e e e as 91
FIGURE 7-1. ELECTRICAL SCHEMATIC.........ccoeeiiiininn.
FIGURE 7-2. HARNESS COMPONENTS INSTALLATION
SECTION 8 - DECALS ...ttt ettt oot et e e oo ettt e e e e e s s e e et e e e e e e e e e e et e e e e e e e e bR e e et e e e e e e s nne et e e e e e e e ssnen e et e e e e e annnnneeeeens 113
FIGURE 8-1. DECAL INSTALLATION. ...ttt ittt ettt ettt ettt e oo o4 ekttt e e e o4 e s e ettt e e e e e s e et et e e e s e snb b e e e e e e e ansnnrreeeeeens 114
SECTION 9 - RECOMMENDED SERVICE PARTS STOCK ... 117
FIGURE 9-1. MODEL 80SL STANDARD PARTS ... e s 118
FIGURE 9-2. MODEL 80SL VARIABLE PARTS ... 120
SECTION 10 - SPECIAL OPTIONS ... e e e e e e s s s e e e e s e s s b et e e e e e e s e aa e e e e e e e e e s e nnnneeeeee s 121
FIGURE 10-1. SPECIAL OPTIONS ...ttt e e oo et e e e oo s s e e e e e e e s e a e e e e e e e e s e sman e e e e e e e s e s nnnaneeeee s 122
PART NUMBER INDEX ..ottt ettt ettt e e sttt e o4 e e e ettt e e 44 e s a e ettt e e e e e e s R b e et e e e e e e e e bbb e et e e e e e e n s b nee e e e e e e e nasnnnneeeeeesnnn 123

3121326 80SL 7






SECTION 1 - FRAME

SECTION 1 - FRAME

3121326 80SL 9



SECTION 1 - FRAME

FIGURE 1-1. STEERING INSTALLATION

3121326

80SL

10



SECTION 1 - FRAME
FIGURE 1-1. STEERING INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275565 Ref STEERING INSTALLATION F

2 0711232 1 Bolt M12 x 150mm

3 0761210 3 Bolt M12 x 20mm

4 0761214 8 Bolt M12 x 30mm

6 3331215 1 Nut M12

7 4832100 11 Lockwasher M12

8 H900014 1 Steer Cylinder Assembly (See CYLINDER SECTION for

Breakdown)

9 S000141 3 Fitting, Grease (Use p/n 2160016)

10 S001613 2 O-Ring

11 S001614 2 Ring

12 S200252 1 Washer

13 S200253 1 Washer

15 S201585 1 Tie-Bar

16 S201586 1 Spindle (Left)

16A S900322 1 Bushing

17 S201587 1 Spindle (Right)

17A S900322 1 Bushing (Not Shown)

18 S201588 2 Cap

19 S201589 2 Pin

20 S900085 1 Pin

21 $S900088 1 Pin

22 S900214 2 Ring

23 4812100 2 Flatwasher M12

24 S000142 6 Cap, Grease Fitting

25 2160018 3 Fitting, 90 Grease

S$201598 Ref FRAME WELDMENT |

178 S200911 4 Bushing

3121326 80SL 11



SECTION 1 - FRAME

FIGURE 1-2. REAR AXLE INSTALLATION

12 80SL 3121326



SECTION 1 - FRAME

FIGURE 1-2. REAR AXLE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275564 Ref REAR AXLE INSTALLATION J

1 0100019 AR Compound, Locking

2 0701222 2 Bolt M12 x 70mm

3 0712026 8 Bolt M20 x 90mm

4 0760819 8 Bolt M8 x 20mm

5 0761214 5 Bolt M12 x 30mm

6 3291005 4 Locknut M10

7 3293605 1 Locknut M36

8 3332011 8 Nut M20

10 4031614 8 Capscrew M5 x 50mm

11 4032018 4 Capscrew M10 x 70mm

13 4812000 8 Flatwasher M10

14 4812100 2 Flatwasher M12

15 4831900 8 Lockwasher M8

16 4832100 9 Lockwasher M12

17 5242000 16 Flatwasher M20 Hardened

18 E000376 2 Switch, Limit

19 H900009 2 Axle Lockout Cylinder Assembly (See CYLINDER SECTION for

Breakdown)

20 2160016 5 Fitting, Grease

22 S001640 2 Bumper

23 S201591 1 Pivot, Axle

24 S201592 1 Oscillating Axle Weldment

24A S001557 2 Bushing

25 S201593 2 Cover

26 S201594 1 Pin

27 S201595 2 Pin

28 S201596 2 Pin

29 S201597 1 Plate

30 S900186 1 Cover, Switch

31 $900189 2 Bushing

32 S900190 2 Bushing

33 Ref Plate, End Options:

33 $900191 1 Plate, End (Prior to SN 1200022194)
33 $900231 1 Plate, End (SN 1200022194 to Present)
34 S$900209 2 Plate

35 $900210 2 Seal

36 0701224 2 Bolt M12 x 80mm

37 0700510 8 Bolt M5 x 20mm

38 3290505 8 Locknut M5

39 4811600 16 Flatwasher M5

40 S000142 5 Cap, Grease Fitting

41 S900211 2 Bushing

42 4831600 8 Lockwasher M5

3121326 80SL 13



SECTION 1 - FRAME

FIGURE 1-3. WHEEL DRIVE INSTALLATION

10 REAR (SHOWN)

11 FRONT (NOT SHOWN) .
12 REAR (SHOWN) £

13 FRONT (NOT SHOWN)

14 80SL 3121326



SECTION 1 - FRAME
FIGURE 1-3. WHEEL DRIVE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275566 Ref WHEEL DRIVE INSTALLATION G
2 0761215 8 Bolt M12 x 35mm
3 0771619 24 Bolt M16 x 55mm
4 4832100 8 Lockwasher M12
5 5241600 24 Flatwasher M16 Hardened
6 H000219 4 Drive Hub Assembly (See DRIVE HUB ASSEMBLY for
Breakdown)
7 H000443 4 Drive Motor Assembly (See DRIVE MOTOR ASSEMBLY for
Breakdown)
9 5272611 8 Capscrew M16 x 35mm
10 4032013 8 Capscrew M10 x 45mm
11 4032015 8 Capscrew M10 x 55mm
12 HO000331 2 Shock Valve Assembly (Rear Axles) (No Replacement Parts
Available - Replace Complete Valve)
13 H000723 2 Travel Valve Assembly (Front Axles) (No Replacement Parts
Available - Replace Complete Valve)
0275708 Ref TIRE AND WHEEL INSTALLATION C
101 S900327 2 Wheel and Tire Assembly - Foam Filled (Right Side)
102 S900328 2 Wheel and Tire Assembly - Foam Filled (Left Side)
Ref Note: Assemblies may require ballast/foam filling to
manufacturer's specifications prior to installing on a
machine. Refer to Operation and Safety or Service and
Maintenance Manuals. Purchase individual tire and/or rim
only if able to foam fill tire and wheel assembly, otherwise,
purchase complete assembly.
102 70000154 4 Rim
102 70000153 4 Tire
103 S004000 24 Cap, Wheel Nut

3121326 80SL 15



SECTION 1 - FRAME

FIGURE 1-4. DRIVE MOTOR ASSEMBLY

16 80SL 3121326



SECTION 1 - FRAME
FIGURE 1-4. DRIVE MOTOR ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000443 Ref DRIVE MOTOR ASSEMBLY D
3 7027861 1 Seal, Dust
5 See Note NSS Seal, Shaft (Note: Use ltem 26)
7 7020128 1 Race, Bearing
8 7020129 1 Bearing, Needle
13 See Note 1 Shaft and Housing (Note: Not Available - Purchase Complete
Assembly)
14 7027941 1 Shaft, Cardan
16 See Note NSS O-Ring (Note: Use Item 26)
17 7027939 1 Plate, Distributor
18 See Note 1 Gear Set (Note: Not Available - Purchase Complete Assembly)
19 7027940 1 Cover, End
20 See Note NSS Washer (Note: Use Item 26)
21 See Note 7 Screw M8 x 45mm (Note: Not Available - Purchase Locally)
26 7020127 1 Seal Kit - HO00443 Motor (Includes Items 3, 5, 16 & 20)

3121326 80SL 17



SECTION 1 - FRAME
FIGURE 1-5. DRIVE HUB ASSEMBLY

- N—m

.

17

18 80SL 3121326



SECTION 1 - FRAME
FIGURE 1-5. DRIVE HUB ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000219 Ref DRIVE HUB ASSEMBLY - COMPLETE E

2 See Note 1 Spindle (Note: Not Available - Purchase Complete Assembly)

5 See Note 1 Hub (Note: Not Available - Purchase Complete Assembly)

6 70000239 1 Gear Ring

7 See Note 1 Cover (Note: Not Available - Purchase Complete Assembly)

8 See Note 1 Flange (Note: Not Available - Purchase Complete Assembly)

9 See Note 1 Coupling (Note: Not Available - Purchase Complete Assembly)

10 See Note 1 Thrustwasher (Note: Not Available - Purchase Complete
Assembly)

11 See Note 1 Thrustwasher (Note: Not Available - Purchase Complete
Assembly)

12 See Note 1 Circlip (Note: Not Available - Purchase Locally)

14 See Note 3 Planetary Gear (Note: Not Available - Purchase Complete
Assembly)

17 See Note 3 Pin (Note: Not Available - Purchase Complete Assembly)

18 See Note 6 Thrustwasher (Note: Not Available - Purchase Complete
Assembly)

19 See Note 6 Spacer (Note: Not Available - Purchase Complete Assembly)

26 70000240 1 Sun Pinion

33 See Note 1 Piston (Note: Not Available - Purchase Complete Assembly)

34 70000241 16 Spring

35 70000242 5 Disc

36 70000243 6 Disc

37 70000244 1 Lock Nut

39 70000245 2 Bearing

40 70000246 1 Bearing

41 70000247 1 Bearing

42 See Note 6 Bearing (Note: Not Available - Purchase Complete Assembly)

43 See Note 1 Circlip (Note: Not Available - Purchase Locally)

44 See Note 1 Circlip (Note: Not Available - Purchase Locally)

45 See Note 1 Disc (Note: Not Available - Purchase Complete Assembly)

46 See Note 1 Circlip (Note: Not Available - Purchase Locally)

47 See Note 1 Plug (Note: Not Available - Purchase Locally)

48 70000248 1 O-Ring

49 70000249 2 O-Ring

50 70000250 1 O-Ring

51 70000251 1 O-Ring

52 70000252 1 O-Ring

53 70000253 1 Oil Seal

54 70000254 1 Gasket

55 70000255 1 O-Ring

56 70000256 1 Blocking Ring

57 70000257 1 O-Ring

58 70000258 1 Blocking Ring

59 See Note 8 Screw (Note: Not Available - Purchase Locally)

60 See Note 2 Screw (Note: Not Available - Purchase Locally)

61 See Note 2 Screw (Note: Not Available - Purchase Locally)

62 See Note 2 Plug (Note: Not Available - Purchase Locally)

63 See Note 2 Washer (Note: Not Available - Purchase Complete Assembly)

64 See Note 1 Plug (Note: Not Available - Purchase Locally)

3121326 80SL 19



SECTION 1 - FRAME

20

ITEM PART NUMBER QTY DESCRIPTION REV
65 See Note 1 Disc (Note: Not Available - Purchase Complete Assembly)
66 70000259 6 Threaded Stud
67 70000260 1 O-Ring
68 70000346 1 Reduction Gear Kit
69 S003991 6 Nut, Wheel
See Note 1 Seal Kit - H000219 Hub (Note: Not Available - Purchase individual

parts)

80SL

3121326






SECTION 1 - FRAME
FIGURE 1-6. LEVELING CYLINDERS INSTALLATION

b
4 22 @ /13
1
11

16 (FRONT)

s %
17 (REAR) @\@§§/

25 (LEFT FRONT/
RIGHT REAR)

19 (RIGHT FRONT/
LEFT REAR)

15 %EFT FRONT/

IGHT REAR)
14(RIGHT FRONT/
LEFT REAR)
@ w |9 9
g ﬂ s@ °

22 80SL

3121326



SECTION 1 - FRAME

FIGURE 1-6. LEVELING CYLINDERS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275571 Ref LEVELING CYLINDERS INSTALLATION E

1 4031510 16 Capscrew M4 x 30mm

2 0700817 8 Bolt M8 x 45mm

3 0700818 16 Bolt M8 x 50mm

4 0700833 16 Bolt M8 x 160mm

5 0701627 16 Bolt M16 x 100mm

6 0700608 16 Bolt M6 x 16mm

7 0701018 8 Bolt M10 x 50mm

8 4832000 8 Lockwasher 10mm

9 4832300 16 Lockwasher 16mm

10 4831700 16 Lockwasher 6mm

11 4831900 40 Lockwasher 8mm

12 E000269 4 Connector, Strain Relief

13 E000359 4 Switch, Limit

14 H900008 2 Leveling Cylinder Assembly (Right Front and Left Rear) (See
CYLINDER SECTION for Breakdown)

15 H900010 2 Leveling Cylinder Assembly (Left Front and Right Rear) (See
CYLINDER SECTION for Breakdown)

16 HO000558 2 Valve Assembly (8 Bar - Front) (No Replacement Parts Available -
Replace Complete Valve)

17 HO000559 2 Valve Assembly (1 Bar - Rear) (No Replacement Parts Available -
Replace Complete Valve)

18 S001640 4 Bumper

19 S201599 2 Cover, Switch (Right Front and Left Rear)

20 S900002 4 Plate, Cover

21 S900003 4 Gasket

22 S900021 4 Bracket, Switch Mounting

23 $S900102 4 Plate

24 S900103 8 Spacer

25 S900187 2 Cover, Switch (Left Front and Right Rear)

26 2160016 4 Fitting, Grease

27 S000142 4 Cap, Grease Fitting

3121326 80SL 23



SECTION 1 - FRAME

FIGURE 1-7. LADDER INSTALLATION

3121326

80SL

24



SECTION 1 - FRAME
FIGURE 1-7. LADDER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV

0275570 Ref LADDER INSTALLATION C

1 Ref Bolt M10 Options:

1 0761012 4 25mm Length (Prior to SN 1200020819)

1 0761010 4 20mm Length (SN 1200020819 to Present)

2 4812000 4 Flatwasher M10 (Prior to SN 1200020819)

3 4832000 4 Lockwasher M10

4 S$201601 1 Ladder Assembly D

4 3820510 33 Rivet

4 S004014 11 Tread Plate

3121326 80SL 25






SECTION 2 - GROUND CONTROLS

SECTION 2 - GROUND CONTROLS

3121326 80SL 27



SECTION 2 - GROUND CONTROLS
FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION

28 80SL 3121326



SECTION 2 - GROUND CONTROLS
FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275593 Ref VALVE COMPARTMENT INSTALLATION E
1 0700617 2 Bolt M6 x 45mm
2 0760813 4 Bolt M8 x 25mm
3 0761014 12 Bolt M10 x 30mm
4 0761015 4 Bolt M10 x 35mm
5 3290605 2 Locknut M6
6 4811700 4 Flatwasher M6
8 4831900 4 Lockwasher M8
9 4832000 16 Lockwasher M10
10 H000019 1 Solenoid Valve
10 7012986 1 Call
10 7012941 1 Cartridge
10 7010543 1 Seal Kit - 7012941 Cartridge
11 H000121 1 Main Valve Assembly (See MAIN VALVE ASSEMBLY for
Breakdown)
12 Ref Hand Pump Assembly Options:
12 H000285 1 Hand Pump Assembly (See HAND PUMP ASSEMBLY for
Breakdown) (SN 1200020465 through 1200021262)
12 320066 1 Hand Pump Assembly (No Breakdown Available at Time of
Printing) (SN 1200021263 to Present)
13 HO000436 1 Drive Valve Assembly (See DRIVE VALVE ASSEMBLY for
Breakdown)
14 S201613 1 Bracket, Main Valve
15 S900089 1 Bracket, RH Valve
16 S900192 1 Bracket, LH Valve
17 0700817 2 Bolt M8 x 45mm
18 0700820 1 Bolt M8 x 60mm
19 3290805 3 Locknut M8
20 4811900 3 Flatwasher M8
21 1001103611 1 Bracket, Hand Pump (SN 1200021263 to Present)
22 DL0113 1 Lever, Hand Pump (SN 1200021263 to Present)
0275636 Ref FUEL TANK INSTALLATION D
101 H000038 16.5 ft/5m | Hose, Fuel Line (Return)
102 HO000039 16.5 ft/5m | Hose, Fuel Line (Supply)
103 HO000040 4 Clamp, Hose
104 H000048 1 Fitting, Fuel Hose (Return)
105 HO000049 1 Fitting, Fuel Hose (Supply)
106 HO000051 2 Strap, Fuel Tank Mounting
107 H000412 1 Tank, Fuel
107A 70000902 1 Cap, Fuel
108 3290805 2 Locknut M8
109 4831900 4 Lockwasher M8
110 471678 AR Tie Strap (Not Shown)
111 8007986 6 Mount, Tie Strap (Not Shown)
0275720 Ref GROUND CONTROLS INSTALLATION E
201 0700815 4 Bolt M8 x 35mm
202 0760610 6 Bolt M6 x 20mm
203 0761010 4 Bolt M10 x 20mm
204 1787217 2 Clamp, Battery Hold-Down
206 3290605 6 Locknut M6
3121326 80SL 29



SECTION 2 - GROUND CONTROLS

30

ITEM PART NUMBER QTY DESCRIPTION REV

207 3290805 AR Locknut M8

208 4811700 12 Flatwasher M6

209 4811900 AR Flatwasher M8

210 4832000 4 Lockwasher M10

211 8008750 2 Battery

212 Ref Loom / Shield, Cable Options (Not Shown):

212 E000072 6 m/20ft Loom / Shield, Cable (Prior to SN 1200025000)

212 EO000009 6.3 m/21ft Loom / Shield, Cable (SN 1200025000 to Present)

213 E900032 1 Ground Control Panel Assembly (See Items 301-316 for
Breakdown)

214 E900072 1 Electrical Tray Assembly (See Items 401-414 for Breakdown)

215 4831900 AR Lockwasher M8

216 EO000005 8.2 m/27ft| Loom / Shield, Cable (Not Shown) (SN 1200025000 to Present)

217 E000084 3.3 m/11ft| Loom / Shield, Cable (Not Shown) (SN 1200025000 to Present)

E900032 Ref GROUND CONTROL PANEL ASSEMBLY F
Ref Note: All machines from start of production to revision D have

been updated to revision E.

301 0760608 2 Bolt M6 x 16mm

302 3290605 2 Locknut M6

303 4060802 4 Guard, Switch

304 4360314 2 Switch, Toggle

305 4360671 1 Switch, Toggle

306 4360469 1 Switch, Key

306A 2860030 1 Key, Replacement

307 4360475 1 Switch, Emergency Stop

308 4360698 1 Switch, Toggle

309 4811700 3 Flatwasher M6

310 E000059 1 Switch, Battery Isolator

310 70001114 1 Handle

311 E900033 1 Plate, Switch Mounting

312 E900034 1 Decal, Ground Control

313 E900048 1 Light, Indicator

314 E900055 1 Harness, Ground Control (See ELECTRICAL SECTION for
Breakdown)

315 4811702 1 Flatwasher M6 (Wide)

316 S001443 1 Chain Assembly (Includes Mounting Plate and Attaching Ring)

E900072 Ref ELECTRICAL TRAY ASSEMBLY C

401 0760605 4 Bolt M6 x 10mm

402 0760610 4 Bolt M6 x 20mm

403 0760810 1 Bolt M8 x 20mm

404 3290605 4 Locknut M6

405 3290805 1 Locknut M8

406 4031605 4 Capscrew M5 x 10mm

407 4811700 8 Flatwasher M6

408 4811900 2 Flatwasher M8

409 4831600 4 Lockwasher M5

410 4831700 4 Lockwasher M6

411 E000044 1 Switch, Tilt

412 E000063 1 Horn

413 E900063 1 Terminal Box Assembly (See MAIN TERMINAL BOX ASSEMBLY
for Breakdown)

414 S200265 1 Panel, Electrical Carrier

80SL 3121326



SECTION 2 - GROUND CONTROLS

ITEM PART NUMBER QTY DESCRIPTION REV
0275567 Ref ENGINE INSTALLATION G

511 Ref Control Box, Deutz Engine Options:

511 HO005559 NLA Control Box, Deutz Engine (Use p/n 1001094781) (Prior to SN
1200016563)

511 1001094781 1 Control Box, Deutz Engine (SN 1200016563 to Present)

511 70001352 1 PC Board with LEDs

511 70001353 1 E-Prom w/Software

511 70001355 1 Diode

511 70000634 1 Hourmeter

511 70000635 2 Switch, Pushbutton

511 70001122 4 Mount, Vibration

3121326 80SL 31



SECTION 2 - GROUND CONTROLS

FIGURE 2-2. MAIN VALVE ASSEMBLY

3121326

80SL

32



SECTION 2 - GROUND CONTROLS
FIGURE 2-2. MAIN VALVE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000121 MAIN CONTROL VALVE ASSEMBLY D
2 H000116 1 Section, Pump (Left Side)
2 8007939 1 Seal Kit - HO00116 Section
2A 8007944 1 Pilot Supply Assembly
2B 7027912 1 Relief Assembly
3 H000352 1 External Pilot Supply
4 7028847 8 Valve Section (With Relief Valve) (All Functions Except Lift) (Was
p/n HO00188)
4 H000031 8 Seal Kit - 7028847 Section (Use p/n 8007935)
5 HO000542 1 Valve Section (Without Relief Valve) (Lift Functions Only)
5 H000031 1 Seal Kit - HO00542 Section (Use p/n 8007935)
6 H000580 1 End Plate
6 See Note 1 Seal Kit - HO00580 Section (Note: Use Item 18)
7 Ref Valve, Relief (Platform Function Only) Options:
7 H000602 1 Valve, Relief (Platform Function Only) (Prior to SN 1200016203)
7 H000609 1 Valve, Relief (Platform Function Only) (SN 1200016203 to
Present)
8 H005250 15 Valve, Relief (All Functions Except Lift Function)
9 Ref Spool (Platform) Options:
9 HO000390 1 Spool (Platform) (Prior to SN 1200016203)
9 H000514 1 Spool (Platform) (SN 1200016203 to Present)
10 H005279 1 Spool (Drive 2)
11 H000516 1 Spool (Lift)
12 H000207 1 Spool (Steer)
13 H000389 4 Spool (Outrigger)
14 HO000191 7 Electrical Activator (on-off) (All Functions Except Drive and Drive
2)
14 HO000032 7 Seal Kit - HO00191 Electrical Activator (Use p/n 8007954)
14 7028846 28 Screw, Mounting
14 7028849 7 DIN Connector (Black)
15 H000206 2 Electrical Activator (Proportional High) (Drive and Drive 2
Functions)
15 HO000032 2 Seal Kit - HO00206 Electrical Activator (Use p/n 8007954)
15 7028846 8 Screw, Mounting
15 8007953 2 DIN Connector (White)
16 7028893 8 Mechanical Activation Assembly (Was p/n HO00187)
16 H005248 8 Seal Kit - 7028893 Mechanical Activator (Use p/n 8007894)
16A 1003107 16 Nut, Seal (2 per Assembly)
16A 8007915 16 Pin, Threaded (2 per Assembly)
16B 0318854 32 Screw (4 per Assembly)
16C H005247 8 Base and Lever Assembly (1 per Assembly)
16D 0307544 8 Screw (1 per Assembly)
16D 0893076 8 Washer (1 Per Assembly)
18 H000397 1 Assembly Kit (Includes Hardware and Seals for Between Valve
Sections)
18 7028848 9 Seal Kit for Between Valve Sections (Was p/n H005249) (Note:
One Seal Kit does both sides of section.)
23 H000514 1 Spool (Drive 1)

3121326 80SL 33



E\EN o1z
m\ou & €02 %
@&i £02 @ Z @
@/ W\mou o1z R
@ m\wcu by @%f iz ~

3121326

FIGURE 2-3. HAND PUMP ASSEMBLY

SECTION 2 - GROUND CONTROLS

80SL

34



SECTION 2 - GROUND CONTROLS

FIGURE 2-3. HAND PUMP ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV

H000285 Ref HAND PUMP ASSEMBLY E
1 70000513 1 Pump Assembly (See Items 101-117 for Breakdown)
2 70000528 1 Valve Assembly (See Items 201-220 for breakdown)

70000513 Ref PUMP ASSEMBLY

101 70000514 1 Valve, Suction

102 See Note 1 Plug (Note: Not Available - Purchase Locally)

103 See Note 1 Plug (Note: Not Available - Purchase Locally)

104 See Note 1 Body (Note: Not Available - Purchase Pump Assembly)

105 70000515 1 Rod, Connecting

106 70000516 1 Lever

107 70000517 1 Piston

108 70000518 1 Seal

109 70000519 2 Seal

110 70000520 2 Pin

111 70000521 6 Ring, Retaining

112 70000522 2 Ball

113 70000523 1 Ring

114 70000524 1 Washer

115 70000525 1 Ring, Internal Retaining

116 70000526 2 Seal

117 70000527 2 Spring
70000528 Ref VALVE ASSEMBLY

201 See Note 1 Body (Note: Not Available - Purchase Valve Assembly)

202 70000529 3 Ball

203 70000530 8 Ring

204 See Note 2 Bolt M8 x 8mm (Note: Not Available - Purchase Locally)

205 70000531 1 Spinner (Not Shown)

206 70000532 1 Spring

207 See Note 1 Plug (Note: Not Available - Purchase Locally)

208 70000533 1 Screw

209 70000534 1 Fitting, Straight

210 70000535 2 Seal

211 70000536 1 Spring

212 See Note 1 Nut M10 (Note: Not Available - Purchase Locally)

213 70000537 1 Seal

214 See Note 1 Setscrew (Note: Not Available - Purchase Locally)

215 70000538 1 Relief, Valve

216 70000539 1 Pin, Ball Driving

217 70000540 1 Plate, Seal

218 70000541 1 Valve Body

219 70000542 1 Knob Assembly

220 70000543 1 Valve Body

3121326 80SL 35



SECTION 2 - GROUND CONTROLS
FIGURE 2-4. DRIVE VALVE ASSEMBLY

36 80SL 3121326



SECTION 2 - GROUND CONTROLS
FIGURE 2-4. DRIVE VALVE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000436 Ref DRIVE VALVE ASSEMBLY D
4 70000269 2 Spool Valve
4 70000385 AR Coil
Ref Note: Coil Nut, and Seal Kit Not Currently Available
5 70000270 16 DIN Screw
6 70000267 2 Flow Divider
7 70000271 2 Spool Valve
7 70000385 AR Coil
Ref Note: Coil Nut, and Seal Kit Not Currently Available
8 70000333 2 DIN Connector (Gray)
9 70000332 2 DIN Connector (Black)

3121326 80SL 37



SECTION 2 - GROUND CONTROLS
FIGURE 2-5. MAIN TERMINAL BOX ASSEMBLY

Y LORIVTCHT RO
> DRSRNTIHNT RSN
SYVIDVORTENT RO
2 HONIRTENT RGNS
S LRUSRTENT ARG

SQ SRIDVTENT ARNIRD!

38 80SL 3121326



SECTION 2 - GROUND CONTROLS
FIGURE 2-5. MAIN TERMINAL BOX ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
E900063 Ref MAIN TERMINAL BOX ASSEMBLY F
Ref Note: All machines from start of production to revision C have
been updated to revision D.
1 0140011 1 Alarm
2 E000189 1 Card, Pump
3 E000214 1 Card, Nivolux Control
4 1001112938 1 Card, Complex Control
5 E000375 1 Housing, Control Box
6 E000419 5 LED, Red
7 E000457 2 Relay
8 E001206 1 Sensor, Leve
9 E001375 4 Relay
10 E001376 4 Base, Relay
11 E007404 1 Card, Trigger Control
12 E900057 1 Decal, Cover
13 E900059 2 Rail, DIN
14 1001093353 76 Block, Termina
16 1001092405 1 Holder, Fuse
17 1001092406 1 Fuse, 10A
18 1001093354 1 Plate, Terminal Intermediate
19 1001093355 2 Stop, Terminal End
20 1001093361 18 Terminal, Jumper (Not Shown)
21 1001093379 1 Plate, Terminal End
22 70000952 1 Connector (2 Pin for Nivolux Board - Not Shown)
23 70000953 2 Connector (3 Pin for Nivolux Board - Not Shown)
24 70000954 1 Connector (4 Pin for Nivolux Board - Not Shown)
25 70000955 1 Connector (8 Pin for Complex Board - Not Shown)
26 70000956 4 Connector (12 Pin for Nivolux and Complex Board - Not Shown)
27 70003616 1 Connector (6 Pin for Nivolux and Complex Board - Not Shown)

3121326 80SL 39



SECTION 2 - GROUND CONTROLS
FIGURE 2-6. ENGINE SIDE COMPONENTS INSTALLATION

40 80SL

3121326



SECTION 2 - GROUND CONTROLS
FIGURE 2-6. ENGINE SIDE COMPONENTS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275567 Ref ENGINE SIDE COMPONENTS INSTALLATION G
2 0700620 2 Bolt M6 x 60mm
3 0761010 6 Bolt M10 x 20mm
4 3290605 2 Locknut M6
5 4032310 2 Capscrew M16 x 30mm
6 4032316 2 Capscrew M16 x 60mm (Not Shown - Bolts Tray to Frame Next to
Rails)
7 4811700 4 Flatwasher M6
8 4832000 6 Lockwasher M10
9 4832300 2 Lockwasher M16
10 HO00077 1 Valve, Directional Control
10 7017444 1 Call
10 7017414 1 Cartridge
10 2900708 1 Seal Kit - 7017414 Cartridge
12 H900073 1 Filter, Hydraulic
12 70000900 1 Element
13 Ref Bracket, Oil Filter Options:
13 S900241 1 Bracket, Oil Filter (Prior to SN 1200016563)
13 1001091921 1 Bracket, Oil Filter (SN 1200016563 to Present)
14 0760505 2 Bolt M5 x 10mm
15 4831600 2 Lockwasher M5
16 3290801 2 Nut M8
0275662 Ref ENGINE AND TANK INSTALLATION K
101 0760505 6 Bolt M5 x 10mm
103 0761010 1 Bolt M10 x 20mm
104 0761012 2 Bolt M10 x 25mm
108 3291005 2 Locknut M10
110 4812000 4 Flatwasher M10
112 4832000 6 Lockwasher M10
117 H000013 1 Gauge, Hydraulic Oil Level (Prior to SN 1200011762)
119 H000241 1 Breather (Prior to SN 1200011762)
120 Ref Hydraulic Tank Assembly Options:
120 H000442 1 Hydraulic Tank Assembly (See Items 201-205 for Breakdown)
(Prior to SN 1200011762)
120 1001091145 1 Hydraulic Tank Assembly (SN 1200011762 to Present)
120A H000013 1 Gauge, Hydraulic Oil Level
120B H000241 1 Breather
126 Ref Deutz Engine Assembly Options (See ENGINE INSTALLATION
for Breakdown):
126 H900071 1 Deutz Engine Assembly (Prior to SN 1200016563)
126 1001098950 1 Deutz Engine Assembly (SN 1200016563 to Present)
137 4031708 4 Bolt M6 x 20mm
138 H000122 1 Valve, Lock-Up
H000442 Ref HYDRAULIC TANK ASSEMBLY E
201 4031908 12 Capscrew M8 x 20mm
202 4831900 12 Lockwasher M8
203 H000442 1 Tank Weldment Less Cover
204 H000442-14 1 Cover
205 3960605 1 Seal

3121326 80SL 41



SECTION 2 - GROUND CONTROLS
FIGURE 2-7. ENGINE INSTALLATION

42 80SL

3121326



SECTION 2 - GROUND CONTROLS
FIGURE 2-7. ENGINE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275662 Ref ENGINE INSTALLATION K
2 0760817 2 Bolt M8 x 45mm
3 0761010 3 Bolt M10 x 20mm
5 0761214 2 Bolt M12 x 30mm
6 0761228 4 Bolt M12 x 110mm
7 3290805 2 Locknut M8
9 3291205 4 Locknut M12
11 4811900 4 Flatwasher M8
12 4832000 5 Lockwasher M10
13 4832100 2 Lockwasher M12
14 8005376 3 Clip, Hose Clamp
15 8405204 3 Clamp
16 1001091198 1 Air Cleaner Assembly (was p/n 70000053)
16 70000054 1 Filter, Safety (Inner)
16 H005232 1 Filter, Primary (Outer)
18 H000220 1 Pump Assembly (See PISTON PUMP ASSEMBLY for Breakdown)
21 H005234 1 Hose, Air Intake
22 Ref Hose, Air Intake Options:
22 H005236 1 Hose, Air Intake (Prior to SN 1200016563)
22 1001092803 1 Hose, Air Intake (SN 1200016563 to Present)
23 H005238 1 Elbow, Air Intake
24 H005242 1 Sleeve, Reducing
25 H900066 1 Pipe, Exhaust
26 Ref Deutz Engine Assembly Options (See ltems 101-108 for
Breakdown):
26 H900071 1 Deutz Engine Assembly (Prior to SN 1200016563)
26 1001098950 1 Deutz Engine Assembly (SN 1200016563 to Present)
27 S005171 1 Pipe, Exhaust Flex
28 S005172 2 Clamp, Exhaust
29 S201602 1 Tailpipe
30 S201610 1 Tray, Engine
31 S201614 1 Bracket, Air Cleaner
32 4812100 8 Flatwasher M12
33 1001091513 1 Bracket, Solenoid Wiring Loom
34 1001091514 1 Indicator, Air Cleaner Clog
36 1001093796 1 Hub, Coupling
39 0760614 2 Bolt M6 x 30mm
40 0761014 2 Bolt M10 x 30mm
41 8007986 16 Mount, Tie Strap (Not Shown)
42 471678 AR Strap, Tie (Not Shown)
Ref ENGINE ASSEMBLY
H900071 Ref Engine Assembly (Prior to SN 1200016563) D
1001098950 Ref Engine Assembly (SN 1200016563 to Present) B
101 0760812 6 Bolt M8 x 25mm
102 4032009 11 Capscrew M10 x 25mm
103 4832000 11 Lockwasher M10
104 H004083 1 Flange
105 See Note 1 Coupling Assembly (was p/n H004084) (Note: P/N H004084 no
longer available. Replace with p/n 1001093793 & p/n
1001093796.)

3121326 80SL 43



SECTION 2 - GROUND CONTROLS

44

ITEM PART NUMBER QTY DESCRIPTION REV
105 1001093793 1 Flange, Coupling
106 H005224 1 Throttle Control Assembly B
106 70000055 1 Solenoid
106 70000056 1 Cable, Electrical
106 70003217 1 Bracket
106 70004458 1 Lever/Arm
107 Ref Engine, Deutz F4L2011F Options (See Items 201- 235 for
Breakdown):
107 H900072 1 Engine, Deutz FAL2011F (Prior to SN 1200016563)
107 1001098951 1 Engine, Deutz F4L2011F (SN 1200016563 to Present)
108 0100011 AR Compound, Locking
Ref ENGINE COMPONENTS
H900072 Ref Engine Components (Prior to SN 1200016563) B
1001098951 Ref Engine Components (SN 1200016563 to Present) C
201 70000043 1 Dipstick
202 7020465 1 Cap, Filler
203 Ref Pump, Oil Lube Options (Not Shown):
203 70000045 1 Pump, Oil Lube (Prior to SN 1200016563)
203 70001850 1 Pump, Oil Lube (SN 1200016563 to Present)
203 7020468 1 Seal Between Oil Pump and Engine Block (Not Shown)
204 7016331 1 Filter, Ol
205 70000912 AR Pump, Injector - A (Not Shown)
205 70000913 AR Pump, Injector - B (Not Shown)
205 70000914 AR Pump, Injector - C (Not Shown)
205 70000915 AR Pump, Injector - D (Not Shown)
205 See Note 4 Gasket (1 per Injector) (Not Shown) (Note: Not Available for
Purchase from JLG. Contact your Engine Dealer)
206 7020023 1 Filter, Fuel
207 70000916 1 Pump Fuel Supply
207 70000917 1 O-Seal Between Fuel Pump and Engine Block (Not Shown)
208 7020449 4 Gasket, Intake Manifold (Not Shown)
209 Ref V-Belt Options (Not Shown):
209 7020414 1 V-Belt (Prior to SN 1200016563)
209 70000075 1 V-Belt (SN 1200016563 to Present)
210 7020471 4 Gasket, Muffler to Cylinder Head (Not Shown)
211 Ref Muffler Options:
211 7000695 1 Muffler (Prior to SN 1200016563)
211 70001843 1 Muffler (SN 1200016563 to Present)
212 70000059 1 Starter
212 Ref Solenoid, Starter
212 7026608 1 Solenoid, Starter (Prior to SN 1200016563)
212 70001852 1 Solenoid, Starter (SN 1200016563 to Present)
214 Ref Sender, Temperature Options (Not Shown):
214 7020168 1 Sender, Temperature (Prior to SN 1200016563)
214 70001851 1 Sender, Temperature (SN 1200016563 to Present)
214 7020480 1 Ring, Sealing
215 Ref Switch, Oil Pressure Options (Not Shown):
215 7020443 1 Switch, Oil Pressure (Prior to SN 1200016563)
215 7016330 1 Switch, Oil Pressure (SN 1200016563 to Present)
216 70000062 1 Solenoid, Shutdown (Bolts to Front of Engine - Not Shown)
216 70000061 1 Spring
216 7027249 1 Seal, O-Ring
80SL 3121326



SECTION 2 - GROUND CONTROLS

ITEM PART NUMBER QTY DESCRIPTION REV

218 Ref Solenoid, Start Options (Threads into Side of Front Cover - Not
Shown):

218 7027239 1 Solenoid, Start (Prior to SN 1200016563)

218 70000073 1 Solenoid, Start (SN 1200016563 to Present)

218 70000074 1 O-Ring

220 70000922 2 Plug, Glow (Not Shown)

220 7020492 2 Sealing Ring

221 7020459 1 Thermostat (Not Shown)

223 70000264 1 Flywheel (Not Shown)

223 7024579 1 Gear, Ring (Not Shown)

224 70001138 2 Mount Assembly, Rear Engine

225 Ref Filter, Fuel In-line Options:

225 7027245 1 Filter, Fuel In-line (Prior to SN 1200016563)

225 See Note 1 Filter, Fuel In-line (Note: Not Available for Purchase from JLG.

Contact your Engine Dealer) (SN 1200016563 to Present)

226 70001136 1 Mount Assembly, Left Front (Not Shown)

227 70001137 1 Mount Assembly, Right Front

228 70001841 1 Valve, EGR

229 70001835 1 Gasket, EGR Valve Housing to EGR Manifold (Not Shown)

230 70001836 1 Gasket, EGR Manifold to Cylinder Head (Not Shown)

231 70001837 1 Gasket, EGR Valve Housing to EGR Pipe (Not Shown)

232 70001838 2 Gasket, EGR Pipe Adapter to Cylinder Head (Not Shown)

233 70001840 1 Restrictor, EGR (Not Shown)

234 70000057 1 Generator (Not Shown)

234 70000058 1 Regulator, Voltage

235 See Note 1 Valve, Oil Drain (Not Shown) (Note: Not Available for Purchase
from JLG. Contact your Engine Dealer)

235 70002740 1 Hose, Oil Drain (Not Shown)

3121326 80SL 45



SECTION 2 - GROUND CONTROLS
FIGURE 2-8. PISTON PUMP ASSEMBLY

108 ]
]
Jﬁj I
\{ 1 I.,
\
10 |
125 120 105 115 117 130 107 JA 112 2
102
102C 102D 102E 106
\ 131
7 N
_::i:::% ‘‘‘‘‘‘‘‘
_::::::li/_ ___________
\\\\\:\ 7
M | vl i
L ’j a'\ //’\\)\\‘
5 \(\' d
¥ g
E@” 133
102A 102B

46 80SL 3121326



SECTION 2 - GROUND CONTROLS
FIGURE 2-8. PISTON PUMP ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000220 Ref PISTON PUMP ASSEMBLY C
1 70003737 1 Pump (See Items 101-133 for Breakdown)
2 70003738 1 Valve, Contro
2 70021667 1 Gasket (Between Pump and Valve)
2 7024954 4 Bolt, M6 x 30mm
3 70003739 1 Valve, Contro
3 70003751 1 Gasket (Between Pump and Valve)
3 70003752 1 Bolt, M6 x 16mm
3 70003753 2 Bolt, M6 x 25mm
3 70003754 1 Cap, Tamper Proof
4 70003740 1 Fitting, Adapter
4 70003755 1 O-Ring
10 70003741 1 Tube
70003737 Ref PUMP ASSEMBLY
101 70003173 1 Rotary Group
101A See Note NSS Hydraulic Section, Rotary Group (Note: Not Available -
Purchase p/n 70003173)
101B 70003750 1 Plate, Control
102 70003742 1 Control Mechanism
102A See Note NSS Piston, Control (Note: Not Available - Purchase p/n 70003742)
102B See Note NSS Guide, Piston (Note: Not Available - Purchase p/n 70003742)
102C See Note NSS Piston (Note: Not Available - Purchase p/n 70003742)
102D See Note NSS Guide, Piston (Note: Not Available - Purchase p/n 70003742)
102E See Note NSS Spring (Note: Not Available - Purchase p/n 70003742)
105 See Note NSS Housing, Pump (Note: Not Available - Purchase p/n 70003737)
106 70003743 1 Control Mechanism
107 70003744 1 Plate, Swash
108 70003175 1 Shaft, Drive
112 7012709 1 Shim
115 7024038 1 Bearing, Roller
116 7012706 1 Bearing, Roller
117 70003745 2 Liner, Bearing
120 7024818 1 Seal Ring, Shaft
122 70003746 1 Seal Ring, Shaft
123 70003747 4 O-Ring
125 70003177 1 Ring, Retainer
127 70003748 4 Bolt
130 70003749 1 Plug
131 70003340 1 Plug
133 7024952 1 Plug

3121326 80SL 47



SECTION 2 - GROUND CONTROLS

48

FIGURE 2-9. HOODS INSTALLATION

VALVE SIDE

ENGINE SIDE

29 ENGINE SIDE (SHOWN)
31 VALVE SIDE (NOT SHOWN)

D
B\
2
1Y
21/ 7
5
\ 2
34/ o \
7 4

80SL 3121326



SECTION 2 - GROUND CONTROLS
FIGURE 2-9. HOODS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275568 Ref HOODS INSTALLATION F
Ref Note: Replacement decals must be ordered separately - See
DECALS SECTION for Breakdown
1 0700518 4 Bolt M5 x 55mm
2 0700621 16 Bolt M6 x 65mm
3 0700812 2 Bolt, M8 x 25mm
4 0760605 4 Bolt M6 x 10mm
5 0760606 4 Bolt M6 x 12mm
6 0760812 AR Bolt M8 x 25mm
7 0760814 AR Bolt M8 x 30mm
8 0761010 4 Bolt M10 x 20mm
9 0761014 8 Bolt M10 x 30mm
12 3290605 20 Locknut M6
14 3290805 16 Locknut M8
16 3820408 8 Rivet
17 4811700 36 Flatwasher M6
18 4811900 32 Flatwasher M8
19 4812000 16 Flatwasher M10
21 4831700 8 Lockwasher M6
22 4832000 4 LockwasherM10
23 H005235 1 Cover, Protection
24 S000056 4 Strap, Hood
26 S001676 2 Handle
27 S201604 2 Panel, Cabinet Top Filler
28 S201605 1 Cover, Top (Engine Side)
29 S201606 1 Hood (Engine Side)
30 S201608 1 Cover, Top (Valve Side)
31 S201609 1 Hood (Valve Side)
32 S201661 1 Tube, Air Intake
33 S900060 16 Spacer
34 S900078 4 Pin
35 S900079 4 Bolt, Special
36 S900091 1 Airduct
37 S900092 1 Cover, Cleaning
38 S900093 1 Grid, Safety
39 Ref Spring, Gas Options:
39 S001513 4 Spring, Gas (Prior to SN 1200016563)
39 1001093028 4 Spring, Gas (SN 1200016563 to Present)
40 4811600 8 Flatwasher M5
41 4831900 1 Lockwasher M8
42 4832100 4 Lockwasher M12
43 3290505 4 Locknut M5
44 3291005 8 Locknut M10
3121326 80SL 49






SECTION 3 - SCISSORS ARMS

SECTION 3 - SCISSORS ARMS

3121326 80SL 51



SECTION 3 - SCISSORS ARMS
FIGURE 3-1. SCISSORS ARMS INSTALLATION

52 80SL 3121326



SECTION 3 - SCISSORS ARMS

3121326 80SL 53



SECTION 3 - SCISSORS ARMS
FIGURE 3-1. SCISSORS ARMS INSTALLATION

54

ITEM PART NUMBER QTY DESCRIPTION REV
0275634 Ref SCISSOR ARMS INSTALLATION G
2 0275635 1 Lift Cylinder with Valve Assembly (See CYLINDER SECTION for
Breakdown)
3 0701015 8 Bolt M10 x 35mm
4 0701217 2 Bolt M12 x 45mm
5 0701631 2 Bolt M16 x 140mm
7 0762015 3 Bolt M20 x 35mm
8 3291207 2 Locknut M12
9 3291605 2 Locknut M16
10 4031612 16 Bolt M16 x 40mm
11 4032111 4 Bolt M12 x 35mm
12 4812000 9 Flatwasher M10
14 4832500 3 Lockwasher M20
15 E000376 4 Switch, Limit
16 2160016 9 Fitting, Grease
17 S200094 1 Lockwasher
18 S200095 1 Prop, Safety
19 S900312 2 Block, Slide
20 S200100 2 Spacer
21 S200132 4 Cam
22 S900111 1 Plate, Switch Mounting
23 S900125 1 Pin
24 S900126 2 Pin
25 S900127 1 Pin
26 0760605 4 Bolt M6 x10mm
27 4831700 4 Lockwasher M6
28 S900288 2 Plate, Cover
30 S001592 1 Bumper
31 3291005 1 Locknut M10
32 4812300 4 Flatwasher M16
33 S000142 41 Cap, Grease Fitting
34 3440816 2 Rollpin
35 $900329 AR Shim 2mm
36 $900330 AR Shim 3mm
38 0761217 1 Bolt M12 x 45mm
39 3291205 1 Locknut M12
40 4812100 6 Flatwasher M12
41 4831600 16 Lockwasher M5
42 E000269 4 Relief, Strain
43 4832000 8 Lockwasher M10
0275609 Ref SCISSOR ARMS AND CABLE SUB-ASSEMBLY E
101 0700812 12 Bolt M8 x 25mm
103 2754478 1 Hose
104 2754526 1 Hose
105 4031709 AR Bolt M6 x 25mm
106 4831900 12 Lockwasher M8
107 E000016 12 Connector, Strain Relief
108 E000045 36 Connector, Strain Relief
110 H000371 3 Clamp, Cable
111 H000430 AR Clamp, Cable
80SL 3121326



SECTION 3 - SCISSORS ARMS

ITEM PART NUMBER QTY DESCRIPTION REV
113 $S900223 2 Cover
114 1062255 AR Tie-Strap (Not Shown)

$S900128 Ref SCISSOR ARMS ASSEMBLY F
204 S000123 6 Bearing, Ball Thrust
205 S000124 14 Bearing, Ball Thrust
206 2160016 32 Fitting, Grease
208 S000191 3 Nut, 60mm
209 S000233 3 Retaining Washer, 60mm
210 S000234 7 Retaining Washer, 80mm
211 S001238 6 Retaining Washer, 100mm
212 S001240 7 Nut, 80mm
213 S001241 6 Nut, 100mm
214 S001491 10 Bearing, Ball Thrust
215 S001492 2 Bearing, Ball Thrust
220 S007120 4 Pin, 110 mm
221 S007121 1 Pin, 130 mm
222 S007122 1 Pin, 110 mm
223 S007123 7 Pin, 90 mm
224 S007124 3 Pin, 75 mm
225 S200075 1 Arm #1 Inner (See ltems 301 to 305 for Breakdown)
226 S200078 1 Arm #2 Inner (See ltems 301 to 305 for Breakdown)
227 S200081 1 Arm #3 Inner (See Items 301 to 305 for Breakdown)
228 S200090 3 Washer and Pin
229 S200091 5 Washer and Pin
230 S200092 7 Washer and Pin
231 S200093 1 Washer and Pin
232 S900240 95 Pad
233 S900242 1 Arm #4 Inner (See Items 301 to 305 for Breakdown)
234 S900243 1 Arm #5 Inner (See Items 301 to 305 for Breakdown)
235 S900244 1 Arm #6 Inner (See Items 301 to 305 for Breakdown)
236 S900245 1 Arm RH #1 Outer (See Items 401 to 404 for Breakdown)
237 S900246 1 Arm RH #2 Outer (See Items 401 to 404 for Breakdown)
238 S900247 1 Arm RH #3 Outer (See Items 401 to 404 for Breakdown)
239 S900248 1 Arm RH #4 Outer (See Items 401 to 404 for Breakdown)
240 S900249 1 Arm RH #5 Outer (See Items 401 to 404 for Breakdown)
241 S900250 1 Arm RH #6 Outer (See Items 401 to 404 for Breakdown)
242 S900251 1 Arm LH #1 Outer (See Items 401 to 404 for Breakdown)
243 S900252 1 Arm LH #2 Outer (See Items 401 to 404 for Breakdown)
244 S900253 1 Arm LH #3 Outer (See Items 401 to 404 for Breakdown)
245 S900254 1 Arm LH #4 Outer (See Items 401 to 404 for Breakdown)
246 S900255 1 Arm LH #5 Outer (See Items 401 to 404 for Breakdown)
247 S900256 1 Arm LH #6 Outer (See Items 401 to 404 for Breakdown)

Ref INNER SCISSOR ARM WELDMENTS

S200075 Ref Arm #1 Inner

S200078 Ref Arm #2 Inner

S200081 Ref Arm #3 Inner

5900242 Ref Arm #4 Inner

5900243 Ref Arm #5 Inner

5900244 Ref Arm #6 Inner
301 S000188 6 Bushing, 75 x 80mm (S900243 qty 2 & S900244 qty 4)
302 S000117 14 Bushing, 90 x 100mm (S200078 gty 2, S200081 gty 4, S900242

gty 4 & S900243 qty 4)
3121326 80SL 55



SECTION 3 - SCISSORS ARMS

56

ITEM PART NUMBER QTY DESCRIPTION REV
303 S001595 10 Bushing, 110 x 110mm (S200075 gty 4, S200078 gty 2, S200081
gty 2 & S900242 qty 2)
304 S001498 2 Bushing, 130 x 100mm (S200078 qty 2)
305 S001496 2 Bushing, 110 x 60mm (S200075 qty 2)
Ref OUTER SCISSOR ARM WELDMENTS
5900245 Ref Arm RH #1 Outer
$5900246 Ref Arm RH #2 Outer
5900247 Ref Arm RH #3 Outer
5900248 Ref Arm RH #4 Outer
$900249 Ref Arm RH #5 Outer
S900250 Ref Arm RH #6 Outer
S900251 Ref Arm LH #1 Outer
S900252 Ref Arm LH #2 Outer
S900253 Ref Arm LH #3 Outer
S900254 Ref Arm LH #4 Outer
S900255 Ref Arm LH #5 Outer
S900256 Ref Arm LH #6 Outer
401 S000116 12 Bushing, 75 x 60mm (S900249 qty2, S900250 qty4, S900255
gty2 & S900256 qty4)
402 S000118 28 Bushing, 90 x 60mm (S900246 qty2, S900247 qty4, S900248
gty4, S900249 qty4, S900252 qty2, S900253 qty4, S900254 qty4
& S900255 qty4)
403 S001496 20 Bushing, 110 x 60mm (S900245 qty4, S900246 qty2, S900247
gty2, S900248 qty2,S900251 qty4, S900252 gty2, S900253 qty2
& S900254 qty2)
404 S001497 4 Bushing, 130 x 60mm (S900246 qty2 & S900252 qty?2)
0275749 Ref SCISSOR ARMS TO PLATFORM ATTACHMENT INSTALLATION E
501 0701631 3 Bolt M16 x 120mm
502 0761010 14 Bolt M10 x 20mm
503 0761212 2 Bolt M12 x 25mm
504 2160016 4 Fitting, Grease
505 3291005 8 Locknut M10
506 3291605 3 Locknut M16
507 4032011 8 Capscrew M10 x 35mm
508 4812000 8 Flatwasher M10
509 4812300 6 Flatwasher M16
510 4832000 14 Lockwasher M10
511 4832100 2 Lockwasher M12
514 S900120 2 Slide Support (Use p/n 1001102404)
514A S000010 2 Bushing, 60 x 70mm
515 S900121 2 Wear Pad
516 S900122 1 Pin, 75 mm (Use p/n S007043)
517 S900123 1 Pin, 75 mm
517A S001499 2 Bushing, 45 x 50mm
518 S900124 2 Pin, Outer Scissor Arm to Platform
519 S900279 1 Bracket, Slide Constraint (Right)
520 S900280 1 Bracket, Slide Constraint (Left)
521 S000242 AR Cap, Grease Fitting (Not Shown)

80SL

3121326



SECTION 4 - PLATFORM

SECTION 4 - PLATFORM

3121326 80SL 57



SECTION 4 - PLATFORM
FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION

132 128

108

08

33 4
134

101 1
106

ELECTRICAL SECTION
for Component Parts

58 80SL 3121326



SECTION 4 - PLATFORM

126
128

g
1k &%
;Vg \ 5 @&@5\
:\/JQJ%
™ -C—_)_

s . 8

@C‘

— =

T

5
15

80SL

3121326



SECTION 4 - PLATFORM

60

FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275640 Ref PLATFORM AND EXTENSION INSTALLATION |
Ref Note: Replacement decals must be purchased separately -
See DECALS SECTION for Breakdown

1 0701014 8 Bolt M10 x 30mm

2 0701020 4 Bolt M10 x 60mm

3 0760610 4 Bolt M6 x 20mm

4 0761010 4 Bolt M10 x 20mm

5 0761012 36 Bolt M10 x 25mm

6 0761214 4 Bolt M12 x 30mm

7 2160016 4 Fitting, Grease

8 3290605 4 Locknut M6

9 3292005 2 Locknut M20

10 3760491 4 Snap Ring

11 3900376 12 Screw, Countersunk M4 x 13mm

12 4811700 8 Flatwasher M6

13 4812000 20 Flatwasher M10

14 4812500 2 Flatwasher M20

15 4832000 56 Lockwasher M10

16 4832100 4 Lockwasher M12

17 H900020 2 Extension Cylinder Assembly (See CYLINDER SECTION for

Breakdown)

18 S000237 2 Hinge

19 5001445 AR Screw, Self-Tapping

20 S001640 2 Bumper

21 S005049 4 Roller

22 S200012 1 Platform Weldment

23 S200033 1 Extension Weldment

24 S900041 1 Plate, Extension Deck Front Floor

25 S900042 2 Plate, Extension Deck Floor

26 S900043 1 Plate, Main Deck Front Floor

27 S900044 1 Door, Receptacle Compartment

28 S900045 1 Plate, Main Deck Rear Floor

29 S900046 1 Plate, Main Deck Rear Middle Floor

30 S900130 1 Plate, Main Deck Front Middle Floor

31 S900229 1 Compartment, Receptacle

32 S900269 8 Bracket, Hinge

33 S900276 2 Bracket, Extension Cylinder Attaching

34 S900277 2 Bracket, Extension Rail

35 S900278 2 Bracket, Extension Rail

36 S900289 2 Pin, Extension Cylinder

37 S900291 12 Anchor Plate

38 S900293 2 Stop, Extension

43 4031709 24 Capscrew M6 x 25mm

44 HO000430 12 Clamp, Cable/Hose

45 0761008 4 Bolt M10 x 16mm

46 S000142 4 Cap, Grease Fitting (Prior to SN 1200022285)

0275638 Ref RAILS INSTALLATION |

101 0700615 1 Bolt M6 x 35mm

102 0701029 8 Bolt M10 x 120mm

103 0761228 8 Bolt M10 x 110mm

80SL 3121326



SECTION 4 - PLATFORM

ITEM PART NUMBER QTY DESCRIPTION REV
104 0701217 2 Bolt M12 x 45mm
105 0760608 4 Bolt M6 x 16mm
106 3290605 1 Nut M6
107 3291005 8 Locknut M10
108 3291205 14 Locknut M12
109 4811700 AR Flatwasher M6
110 4812000 16 Flatwasher M10
111 4812100 24 Flatwasher M12
112 S000145 20 Pin, Cotter
113 S200017 1 Rail, Main Platform
114 S200015 1 Rail, Main Platform
115 1001101886 1 Rail, Platform End
Ref Note: For machines prior to SN 1200020020, customer must
also purchase qty. 2 item 129, gty. 1 item 133 & qty. 2 item
134.
116 S200238 1 Latch, Gate
117 S900233 1 Rail, Platform Extension
118 S900234 1 Rail, Platform Extension
119 S900235 1 Rail, Platform Extension End
120 S900264 1 Rail, Platform End and Gate Assembly
120A 2080040 AR Fastener, Huck
120A 2600281 2 Hinge
120B 1001101885 1 Gate
120C 1001101884 1 Rail, Platform
121 S900117 2 Pin
122 S900118 4 Pin
123 S900267 2 Bar
124 S900268 8 Pin
125 S900113 2 Pin
126 S900271 8 Pin
127 S900274 8 Tube
128 S900275 20 Chain Assembly (Includes Mounting Plate and Attaching Ring)
129 4831700 6 Lockwasher M6
130 2080040 3 Fastener, Huck
131 S200027-11 1 Plate, Manual Box Attaching
132 4811702 4 Flatwasher M6 (Wide)
133 1001103161 1 Plate, Adjustable Lock
134 0760612 2 Bolt M6 x 25mm
0275639 Ref RECEPTACLES INSTALLATION H
209 4460071 1 Connector, Strain Relief (Use p/n E000016)
221 1001097369 1 Nut, Strain Relief
222 1001097370 1 Nut, Strain Relief
223 E000045 1 Connector, Strain Relief

3121326 80SL 61



SECTION 4 - PLATFORM

FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY AND INSTALLATION

3121326

80SL

62



SECTION 4 - PLATFORM
FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY AND INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
E900026 Ref PLATFORM CONSOLE ASSEMBLY F

1 Ref Bolt Options:

1 0760508 4 Bolt (M5 x 16mm) (Prior to SN 1200016563)

1 0760815 4 Bolt (M8 x 35mm) (SN 1200016563 to Present)

2 Ref Locknut Options:

2 3290505 4 Locknut (M5 Locknut) (Prior to SN 1200016563)

2 3290805 4 Locknut (M8 Locknut) (SN 1200016563 to Present)

3 3520060 1 Plug

4 4010414 6 Screw M4 x 30mm

5 4060802 3 Guard, Switch

6 4360387 1 Switch, Push Button

7 4360475 1 Switch, Emergency Stop

7 7020175 1 Cap, Red

7 7020176 1 Block, Contact

8 4360525 1 Switch, Toggle

9 4360693 1 Switch, Toggle

10 4360698 1 Switch, Toggle

11 4460121 1 Cap, Wire (Not Shown)

12 4460470 1 Nut, Terminal

13 4460471 1 Lockwasher, Terminal

14 4740120 4 Washer, Nylon

15 Ref Flatwasher Options:

15 4811600 4 Flatwasher (M5 Flatwasher) (Prior to SN 1200016563)

15 4811900 8 Flatwasher (M8 Flatwasher) (SN 1200016563 to Present)
16 8303891 4 Screw #10-32NF x 3/4in

17 E000419 1 Light, LED (Red)

18 E900025 1 Drive/Steer Controller Assembly (See DRIVE/STEER

CONTROLLER ASSEMBLY for Breakdown)

19 E900028 1 Box, Control (Use p/n 1001096367)

20 E900029 Lid, Control Box

21 E900030 1 Decal, Console

22 E900031 1 Seal

23 E900036 1 Deca

24 E900041 1 Harness, Platform Console Box (See ELECTRICAL SECTION for

Breakdown)

25 E900042 1 Harness, Jumper (See ELECTRICAL SECTION for Breakdown)
26 E900048 1 Light, LED (Yellow)

27 E900049 3 Light, LED (Green)

28 4811902 8 Flatwasher M8 (Large O.D Only) (SN 1200016563 to Present)

0275673 Ref PLATFORM CONSOLE INSTALLATION C

101 0181847 2 Clamp, Console Bracket

102 2560141 2 Screw, Thumb

103 E900026 1 Console Assembly, Platform (see Items 1 - 28 for Breakdown)
104 Ref Bracket, Console Panel Options:

104 S000009 1 Bracket, Console Panel (Prior to SN 1200016563)

104 1001096366 1 Bracket, Console Panel (SN 1200016563 to Present)

105 3290805 4 Locknut M8

106 4031709 2 Screw M6 x 25mm

107 4811900 4 Flatwasher M8

108 HO000371 1 Clamp

3121326 80SL 63



SECTION 4 - PLATFORM
FIGURE 4-3. DRIVE/STEER CONTROLLER ASSEMBLY

5
6
7

64 80SL 3121326



SECTION 4 - PLATFORM

FIGURE 4-3. DRIVE/STEER CONTROLLER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
E900025 Ref DRIVE/STEER CONTROLLER ASSEMBLY B
1 70000081 1 Potentiometer
2 7027367 1 Switch, Push Button (Not Shown - Located Behind Item #3)
3 7027765 1 Lever, Enabler
4 7027766 1 Ring, Retaining
5 70000082 1 Microswitch
6 70000083 1 Coupler, Microswitch
7 70000084 1 Cap, Rubber
8 70000085 1 Boot, Rubber
9 4460265 1 Plug, Male - 9 Pin
10 4460226 6 Socket, Female
11 4460266 1 Connector, Receptacle - 9 Pin (Not Shown - Part of Console
Harness)
12 4460267 6 Pin, Male (Not Shown - Part of Console Harness)
13 70000685 1 Washer, Plastic Bushing
14 70000684 AR Screw, Handle (Not Shown)
15 See Note AR Nut, Handle (Not Shown) (Note: Not Available for Purchase)
16 70000683 AR Washer, Neoprene (Not Shown)
17 70000686 AR Screw, Handle (Not Shown)

3121326 80SL 65






SECTION 5 - CYLINDER

SECTION 5 - CYLINDER

3121326 80SL 67



SECTION 5 - CYLINDER

FIGURE 5-1. AXLE LOCKOUT CYLINDER ASSEMBLY

@
A

126

1

0 O
L | &

68 80SL 3121326



SECTION 5 - CYLINDER

FIGURE 5-1. AXLE LOCKOUT CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H900009 Ref AXLE LOCKOUT CYLINDER ASSEMBLY D

1 70000748 1 Barrel

2 70000747 1 Rod

4 70000744 1 Piston

5 70000745 1 Head

8 70000746 4 Bushing

10 See Note NSS Piston Seal (Note: Use Item 26)

11 See Note 1 Setscrew (Note: Not Available - Purchase Locally)

13 See Note NSS Head Seal (Note: Use Item 26)

14 See Note NSS Backup Ring (Note: Use ltem 26)

15 See Note NSS Rod Seal (Note: Use Item 26)

16 See Note NSS Wiper (Note: Use Item 26)

17 See Note NSS O-Ring (Note: Use Item 26)

18 See Note NSS O-Ring (Note: Use Item 26)

26 7026103 1 Seal Kit (Includes Items 10, 13, 14, 15, 16, 17 & 18)

H900070 Ref INLINE VALVE KIT 5

126 H000280 1 Valve, Load Check
126 7012986 1 Coil

126 7024897 1 Cartridge

126 7012972 1 Seal Kit - 7024897 Valve

3121326 80SL 69



SECTION 5 - CYLINDER
FIGURE 5-2. LIFT CYLINDER ASSEMBLY

32

/

@% -

0 .| &

)
y

|
N
@’

\— NN

g 105
-6\ T

70 80SL 3121326



SECTION 5 - CYLINDER
FIGURE 5-2. LIFT CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
0275635 Ref LIFT CYLINDER AND VALVE COMPLETE A
1 4032025 4 Capscrew M10 x 120mm
H000444 Ref LIFT CYLINDER ASSEMBLY ONLY
4 S201640 1 Piston
5 $201641 1 Cylinder Head
6 S$201639 1 Cylinder Barrel
7 S201638 1 Piston Rod
21 H003085 1 Wiper
22 H003091 1 Rod Seal
23 H000532 1 Piston Seal
24 HO003115 1 O-Ring
25 H003108 1 O-Ring
27 70000184 1 O-Ring (Not Shown)
30 S200910 1 Setscrew
32 S001496 4 Bushing
Ref Note: No seal kit available. Purchase individual seals.
100 H900065 Ref LOWER/LIFT VALVE ASSEMBLY ONLY C
101 70000219 2 Cartridge, Solenoid Valve (Less Coil)
101 7023919 2 Seal Kit - 70000219 Cartridge
101 7017444 2 Call
102 70000220 1 Check Valve Cartridge
102 7021632 1 Seal Kit - 70000220 Cartridge
103 See Note 1 Orifice (Note: Not Available for Purchase)
104 See Note 1 Orifice (Note: Not Available for Purchase)
105 70000150 1 O-Ring

3121326 80SL 71



SECTION 5 - CYLINDER

FIGURE 5-3. LEVELING CYLINDER ASSEMBLY

)

N\

0

¢

3121326

80SL

72



SECTION 5 - CYLINDER

FIGURE 5-3. LEVELING CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
Ref LEVELING CYLINDER ASSEMBLY
H900008 Ref Right Front and Left Rear Cylinder H
H900010 Ref Left Front and Right Rear Cylinder H
1 Ref Barrel Options:
1 70000703 1 Right Front and Left Rear Cylinder
1 70000706 1 Left Front and Right Rear Cylinder
2 70000702 1 Rod Assembly
4 70000692 1 Snap Ring
5 70000693 1 Head
6 70000694 1 Cap
7 70000695 1 Mounting Flange (Includes ltem #11)
9 See Note NSS Piston Seal (Note: Use Item 51)
10 70000696 1 Piston
11 70000697 1 Stop
12 70000698 1 Spacer
14 See Note NSS O-Ring (Note: Use Item 51)
15 See Note NSS Ring, Back-Up (Note: Use Item 51)
16 See Note NSS Seal, Rod (Note: Use Item 51)
18 See Note NSS Wiper (Note: Use Item 51)
19 70000699 1 Snap Ring
20 See Note NSS O-Ring (Note: Use Item 51)
25 See Note NSS O-Ring (Note: Use Item 51)
26 70000700 1 O-Ring
51 70000704 1 Seal Kit (Includes Items 9, 14, 15, 16, 18, 20 & 25)

3121326 80SL 73



SECTION 5 - CYLINDER
FIGURE 5-4. PLATFORM EXTENSION CYLINDER ASSEMBLY

8

|

L
G Q°

(7

74 80SL 3121326



SECTION 5 - CYLINDER

FIGURE 5-4. PLATFORM EXTENSION CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H900020 Ref PLATFORM EXTENSION CYLINDER ASSEMBLY D
1 70000712 1 Barrel
2 70000711 1 Rod
4 70000707 1 Head
5 70000708 1 Piston
9 See Note NSS O-Ring (Note: Use ltem 26)
10 See Note NSS Wiper (Note: Use Item 26)
11 See Note NSS O-Ring (Note: Use ltem 26)
12 See Note NSS Rod Seal (Note: Use Item 26)
13 See Note NSS Head Seal (Note: Use Item 26)
14 70000709 1 Spacer
15 See Note 1 Setscrew (Note: Not Available - Purchase Locally)
16 See Note NSS Piston Seal (Note: Use Item 26)
18 70000710 1 Rod Bushing
26 70000713 1 Seal Kit (Includes Items 9, 10, 11, 12, 13 & 16)

3121326 80SL 75



SECTION 5 - CYLINDER

FIGURE 5-5. STEERING CYLINDER ASSEMBLY

p

n
-

"B
B

3121326

80SL

76



SECTION 5 - CYLINDER

FIGURE 5-5. STEERING CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H900014 Ref STEERING CYLINDER ASSEMBLY D
1 70000754 1 Barrel
2 70000753 1 Rod
6 70000749 2 Bushing
7 70000750 1 Piston
8 70000751 1 Head
9 See Note NSS Piston Seal (Note: Use Item 26)
10 See Note NSS Head Seal (Note: Use Item 26)
11 See Note NSS Rod Seal (Note: Use Item 26)
12 See Note NSS Wiper (Note: Use Item 26)
13 See Note NSS O-Ring (Note: Use ltem 26)
14 70000752 1 Spacer
15 See Note 1 Setscrew (Note: Not Available - Purchase Locally)
26 70000755 1 Seal Kit (Includes Items 9, 10, 11, 12 & 13)

3121326 80SL 77






SECTION 6 - HYDRAULIC

SECTION 6 - HYDRAULIC

3121326 80SL 79



SECTION 6 - HYDRAULIC

FIGURE 6-1. HYDRAULIC DIAGRAM (Prior to SN 1200021263)

EXTENSION CYLINDERS

LEFT REAR
OUTRIGGER
CYLINDER

313 313

“dhe

‘a7 AXLE
LOCKOUT
CYLINDER

A ” LIFT CYLINDER

435,

s

AXLE
LOCKOUT
CYLINDER

98

98—
LOWERING %
VALVE

365,
361 ﬁ 4355 81
365 365

RIGHT REAR n
OUTRIGGER - -
CYLINDER I
DRIVE
VALVE

67

80 80SL 3121326



SECTION 6 - HYDRAULIC

DIRECTIONAL
CONTROL
" VALVE
Y -... E——
rasr HYDRAULIC
ENGINE =
BOME = o W TANK
ASSEMBLY E S m
179 “:)
129 259
| ~159 :
| “ s LEFT FRONT
Dot 2D = OUTRIGGER
; w [ LEFT FRONT CYLINDER
: y ® DRIVE MOTOR gemy o
: i "
: a2 Cz“n— 235 &
87
450 760
<
02 58
161 58
=
60 o 412
T 69
160 Lo
68 411 STEER
CYLINDER
8
— =
413
449
70
56 433 89
57 433
.
= 161, -
60 &on | | S S
161
i F 5
a0 L 53
"7 o a2
50 o giuﬂ
50 & 69 | o8
46 5 T 370
a6 15 n—\
456 87 87
o RIGHT FRONT _[ci ;b1 an 7
. o DRIVE MOTOR -
Y
180 . H
B, B, B, B B
A, A,
\
WV 70
RIGHT FRONT
OUTRIGGER
CYLINDER
5§ 5 § E S5 3ot o§ VAMVE
E 3 b OUTRIGGER CYLINDERS &
]
g

3121326 80SL 81



SECTION 6 - HYDRAULIC

FIGURE 6-1. HYDRAULIC DIAGRAM (Prior to SN 1200021263)

82

ITEM PART NUMBER QTY DESCRIPTION REV
H900067 Ref HYDRAULIC DIAGRAM E
H900070 Ref INLINE VALVE KIT 4
7 H000524 1 Valve, Throttle Check (Not Serviceable - Replace Complete
Valve)
8 HO000018 1 Valve, Lowering Speed Adjustment Throttle (Not Serviceable -
Replace Complete Valve)
10 HO000536 1 Switch, Pressure (Not Serviceable - Replace Complete Valve)
16 HO005529 1 Valve, Pressure Control
16 7024895 1 Cartridge, Valve Less Coil
16 7024896 1 Seal Kit - 7024895 Cartridge
16 7017444 1 Cail
26 H000280 2 Valve, Load Holding
26 7024897 2 Cartridge, Valve Less Coil (1 Per Valve)
26 7012972 2 Seal Kit - 7024897 Cartridge (1 Per Valve)
26 7012986 2 Coil (1 Per Valve)
36 HO000306 1 Valve, Flow Control (Not Serviceable - Replace Complete Valve)
37 H000122 1 Valve, Lock-up (Not Serviceable - Replace Complete Valve)
(Prior to SN 1200011762)
38 H000273 1 Check Valve (Not Serviceable - Replace Complete Valve)
39 H000123 1 Check Valve (Not Serviceable - Replace Complete Valve)
40 H000351 3 Check Valve (Not Serviceable - Replace Complete Valve)
H900068 Ref HYDRAULIC FITTING KIT 5
H900069 Ref HYDRAULIC HOSE KIT 5
41 1321564 2 Clamp (Not Shown)
42 2754464 1 Hose
43 2754463 1 Hose
44 2754426 1 Hose
45 2754422 1 Hose
46 2754459 2 Hose
50 2754458 2 Hose
53 2754455 1 Hose
54 2754453 1 Hose
55 2754453 1 Hose
56 2754457 1 Hose
57 2754457 1 Hose
58 2754454 4 Hose
59 2754456 1 Hose
60 2754455 1 Hose
61 2754452 1 Hose
62 2754451 1 Hose
63 2754445 1 Hose
67 2754429 1 Hose
68 2754441 1 Hose
69 Ref Hose Options:
69 2754418 2 Hose (Prior to SN 1200020020)
69 2754435 2 Hose (SN 1200020020 to Present)
70 2754437 1 Hose
71 Ref Hose Options:
71 2754439 1 Hose (Prior to SN 1200020020)
71 2754351 1 Hose (SN 1200020020 to Present)
80SL 3121326



SECTION 6 - HYDRAULIC

ITEM PART NUMBER QTY DESCRIPTION REV
72 2754417 1 Hose
73 2754440 1 Hose
74 2754420 1 Hose
75 2754433 1 Hose
78 2754432 1 Hose
79 2754432 1 Hose
80 2754434 1 Hose
81A 2142710 1 Fitting, Straight
81B 2754427 1 Hose
82A 2142712 1 Fitting, Straight
82B 2754430 1 Hose
83A 2142707 3 Fitting, Straight
83B 2754415 1 Hose
84 2142709 AR Fitting, Straight
86A 2142743 7 Fitting, Straight
86B 2754428 1 Hose
87 2142715 20 Fitting, Straight
88 2142708 5 Fitting, Straight
89 2142706 9 Fitting, Straight
90 2142746 1 Fitting, Straight
91 2142716 7 Fitting, Straight
94 2142711 1 Fitting, Straight
98 2142203 4 Fitting, Tee
99 2142202 5 Fitting, Tee
112 2142103 4 Fitting, Tee
113 2142713 1 Fitting, Straight
122 2143809 1 Blanking Plug Only (Prior to SN 1200020242)
129 2142741 1 Fitting, Straight
131 2141914 1 Fitting, Tee
147 2142754 2 Fitting, Straight
150 Ref Fitting Options:
150 2142503 1 Prior to SN 1200020242 (Fitting, Cap)
150 2144105 1 SN 1200020242 to Present (Fitting, Diagnostic Tip)
156 2143406 5 Fitting, 90
159 2143409 1 Fitting, 90
160 2141503 4 Fitting, Bulkhead Union
161 2141506 4 Fitting, Bulkhead Union
176 2142206 1 Fitting, Tee
179 2142209 1 Fitting, Tee
180 H000148 4 Fitting
184 2142804 1 Fitting, Straight
223 2143513 1 Fitting, Reducer
240 2221214 1 Plug (Includes Copper Sealing Ring)
257 2143608 1 Fitting, Straight
259 2143609 1 Fitting, Straight
260 2143606 1 Fitting, Straight
262 2143602 5 Fitting, Straight
301 2142744 1 Fitting, Straight
311 2143803 2 Blanking Plug
313 2143807 8 Blanking Plug
342 2143579 1 Fitting, Reducer
3121326 80SL 83



SECTION 6 - HYDRAULIC

ITEM PART NUMBER QTY DESCRIPTION REV

343 2143534 1 Fitting, Reducer

356 2142742 1 Fitting, Straight

359 2142747 2 Fitting, Straight

360 2142753 2 Fitting, Straight

361 2142748 4 Fitting, Straight

363 2140803 2 Fitting, Straight (Not Shown) (Prior to SN 1200011762)

365 2142717 AR Fitting, Straight

370 2144007 4 Fitting, Straight

400 2754462 1 Hose

408 2754436 1 Hose

410 2754416 1 Hose

411 2754421 1 Hose

412 2754435 2 Hose

413 2754442 1 Hose

430 2754447 2 Hose

431 2754449 2 Hose

432 2754446 2 Hose

433 2754448 2 Hose

435 2754450 4 Hose

436 2754419 1 Hose

437 2754443 1 Hose

449 2754438 1 Hose

450 2754431 1 Hose

455 2754461 1 Hose

456 2754460 1 Hose

460 2754392 1 Hose

519 2142749 3 Fitting, Straight

530 2142750 1 Fitting, Straight

600 2142755 1 Fitting, Straight

604 2142756 1 Fitting, Straight

659 2221228 1 Fitting, Straight

700 2142219 2 Fitting, Tee

701 2142218 1 Fitting, Tee

704 2142215 1 Fitting, Tee

720 2143619 2 Fitting, Straight

730 2143568 1 Fitting, Reducer

731 2143564 1 Fitting, Reducer

732 2143547 1 Fitting, Reducer

740 2143419 1 Fitting, 90

760 2144005 4 Fitting, Straight

820 2171824 1 Flange Kit (Includes Qtyl O-Ring and Qty 4 each Screws and
Flatwashers)

821 2171832 1 Flange Kit (Includes Qtyl O-Ring and Qty 4 each Screws and
Flatwashers)

0275640 Ref PLATFORM HYDRAULIC COMPONENTS E

939 2141907 2 Fitting, Tee

940 2142707 4 Fitting, Straight

941 2754525 2 Hose

942 2754529 2 Hose

0275609 Ref ARMS HYDRAULIC COMPONENTS D
1003 2754478 1 Hose
1004 2754526 1 Hose
84 80SL 3121326






SECTION 6 - HYDRAULIC
FIGURE 6-2. HYDRAULIC DIAGRAM (SN 1200021263 to Present)

Y s

EXTENSION CYLINDERS

‘:( D 942 941

940/7 mﬁ / .

LEFT REAR
OUTRIGGER
CYLINDER
313
aﬁﬁa, 180
v2 Vi
:
87 AXLE 3 LEFT REAR
é?ﬁﬁ%‘é; DRIVE MOTOR &2
438 89 o Q LIFT CYLINDER
; 156 /D &
& 760 @(
26
83 55
/ 54
61
80| 81 71 72
62
99
83 I
26
89
87
V2 dvq AXLE
ci)  Lockout
CYLINDER 112 w10 -
D4, D3, D2, D1,
313 |87 o 1 L 88 ca c3 | [c2] [c1
98
LOWERING
435 VALVE o4
760
RIGHT REAR
OUTRIGGER RIGHT REAR \
CYLINDER DRIVE MOTOR 10
180
67
80SL 3121326

86



SECTION 6 - HYDRAULIC

DIRECTIONAL
CONTROL

82 99 VALVE

HYDRAULIC
TANK

ENGINE AND

PUMP ASSEMBLY 83
159
LEFT FRONT
Y
0
a2 ei“ LEFT FRONT 81 313
/ DRIVE MOTOR |
il 180 vil} e
821 f
43 87
o I
43 _/ v -370
S
1004 370 /“\
311—/ | g8
740 760/
720
700
730
89
PRESSURE 1% 39
FILTER
53
400
455
413
/—’;:9
56 433
“ 57 433
asp
59
D1
60 4161 58
\%} 112 c‘bﬂ 58
430 160
‘f_mo
Fa B, 212
F 112
50 160
50 T 69 g8
a6 / | far0 87
370~ \Td |/
46 D1
456 c1 =
| 5 311 &
o1 c
- 180 435 313
RIGHT FRONT 8
1/56 a DRIVE MOTOR
35 a1
7 Hoe
760
X"’szsof Jo2 JUALWARUANWA RIGHT FRONT
360 86 OUTRIGGER
LU P CYLINDER
83
MAIN
5 Q E E E < w i Q VALVE
2 = % OUTRIGGERCYLINDERS &
g [=] a
X
5]
w
a

3121326 80SL 87



SECTION 6 - HYDRAULIC

FIGURE 6-2. HYDRAULIC DIAGRAM (SN 1200021263 to Present)

88

ITEM PART NUMBER QTY DESCRIPTION REV
H900067 Ref HYDRAULIC DIAGRAM G
H900070 Ref INLINE VALVE KIT 5
7 H000524 1 Valve, Throttle Check (Not Serviceable - Replace Complete
Valve)
8 HO000018 1 Valve, Lowering Speed Adjustment Throttle (Not Serviceable -
Replace Complete Valve)
10 HO000536 1 Switch, Pressure (Not Serviceable - Replace Complete Valve)
16 HO005529 1 Valve, Pressure Control
16 7024895 1 Cartridge, Valve Less Coil
16 7024896 1 Seal Kit - 7024895 Cartridge
16 7017444 1 Cail
26 H000280 2 Valve, Load Holding
26 7024897 2 Cartridge, Valve Less Coil (1 Per Valve)
26 7012972 2 Seal Kit - 7024897 Cartridge (1 Per Valve)
26 7012986 2 Coil (1 Per Valve)
36 HO000306 1 Valve, Flow Control (Not Serviceable - Replace Complete Valve)
38 H000273 1 Check Valve (Not Serviceable - Replace Complete Valve)
39 H000123 1 Check Valve (Not Serviceable - Replace Complete Valve)
40 H000351 2 Check Valve (Not Serviceable - Replace Complete Valve)
H900068 Ref HYDRAULIC FITTING KIT 6
H900069 Ref HYDRAULIC HOSE KIT 7
41 1321564 2 Clamp (Not Shown)
42 2754464 1 Hose
43 2754463 1 Hose
44 2754426 1 Hose
45 2754422 1 Hose
46 2754459 2 Hose
50 2754458 2 Hose
53 2754455 1 Hose
54 2754453 1 Hose
55 2754453 1 Hose
56 2754457 1 Hose
57 2754457 1 Hose
58 2754454 4 Hose
59 2754456 1 Hose
60 2754455 1 Hose
61 2754452 1 Hose
62 2754451 1 Hose
63 2754445 1 Hose
67 2754429 1 Hose
68 2754441 1 Hose
69 2754435 2 Hose
70 2754437 1 Hose
71 2754351 1 Hose
72 2754417 1 Hose
73 2754440 1 Hose
74 2754420 1 Hose
75 2754433 1 Hose
78 2754432 1 Hose
79 2754432 1 Hose
80SL 3121326



SECTION 6 - HYDRAULIC

ITEM PART NUMBER QTY DESCRIPTION REV
80 2754434 1 Hose

81A 2142710 1 Fitting, Straight
81B 2754427 1 Hose

82A 2142712 1 Fitting, Straight
82B 2754430 1 Hose

83A 2142707 2 Fitting, Straight
83B 2754415 1 Hose

84 2142709 4 Fitting, Straight
86A 2142743 7 Fitting, Straight
86B 2754428 1 Hose

87 2142715 20 Fitting, Straight
88 2142708 5 Fitting, Straight
89 2142706 9 Fitting, Straight
90 2142746 1 Fitting, Straight
91 2142716 7 Fitting, Straight
94 2142711 1 Fitting, Straight
98 2142203 3 Fitting, Tee

99 2142202 5 Fitting, Tee
112 2142103 4 Fitting, Tee
113 2142713 1 Fitting, Straight
129 2142741 1 Fitting, Straight
131 2141914 1 Fitting, Tee
147 2142754 2 Fitting, Straight
150 2144105 1 Fitting, Diagnostic Tip
156 2143406 5 Fitting, 90

159 2143409 1 Fitting, 90

160 2141503 4 Fitting, Bulkhead Union
161 2141506 4 Fitting, Bulkhead Union
176 2142206 1 Fitting, Tee
179 2142209 1 Fitting, Tee
180 H000148 4 Fitting

184 2142804 1 Fitting, Straight
223 2143513 1 Fitting, Reducer
240 2221214 1 Plug (Includes Copper Sealing Ring)
257 2143608 1 Fitting, Straight
259 2143609 1 Fitting, Straight
260 2143606 1 Fitting, Straight
262 2143602 4 Fitting, Straight
301 2142744 1 Fitting, Straight
311 2143803 2 Blanking Plug
313 2143807 8 Blanking Plug
342 2143579 1 Fitting, Reducer
343 2143534 1 Fitting, Reducer
356 2142742 1 Fitting, Straight
359 2142747 2 Fitting, Straight
360 2142753 2 Fitting, Straight
361 2142748 4 Fitting, Straight
365 2142717 10 Fitting, Straight
370 2144007 4 Fitting, Straight
400 2754462 1 Hose

410 2754416 1 Hose

3121326 80SL 89



SECTION 6 - HYDRAULIC

ITEM PART NUMBER QTY DESCRIPTION REV

411 2754421 1 Hose

412 2754435 2 Hose

413 2754442 1 Hose

430 2754447 2 Hose

431 2754449 2 Hose

432 2754446 2 Hose

433 2754448 2 Hose

435 2754450 4 Hose

436 2754419 1 Hose

437 2754443 1 Hose

449 2754438 1 Hose

450 2754431 1 Hose

455 2754461 1 Hose

456 2754460 1 Hose

460 2754392 1 Hose

519 2142749 3 Fitting, Straight

530 2142750 1 Fitting, Straight

600 2144801 1 Fitting, Straight

604 2144805 1 Fitting, Straight

659 2221228 1 Fitting, Straight

700 2142219 2 Fitting, Tee

701 2142218 1 Fitting, Tee

704 2142215 1 Fitting, Tee

720 2143619 2 Fitting, Straight

730 2143568 1 Fitting, Reducer

731 2143564 1 Fitting, Reducer

732 2143547 1 Fitting, Reducer

740 2143419 1 Fitting, 90

760 2144005 4 Fitting, Straight

820 2171824 1 Flange Kit (Includes Qtyl O-Ring and Qty 4 each Screws and
Flatwashers)

821 2171832 1 Flange Kit (Includes Qtyl O-Ring and Qty 4 each Screws and
Flatwashers)

0275640 Ref PLATFORM HYDRAULIC COMPONENTS F

939 2141907 2 Fitting, Tee

940 2142707 4 Fitting, Straight

941 2754525 2 Hose

942 2754529 2 Hose

0275609 Ref ARMS HYDRAULIC COMPONENTS E
1003 2754478 1 Hose
1004 2754526 1 Hose
90 80SL 3121326



SECTION 7 - ELECTRICAL

SECTION 7 - ELECTRICAL

3121326 80SL 91



SECTION 7 - ELECTRICAL

FIGURE 7-1. ELECTRICAL SCHEMATIC

|

IS L9 /71S 08 19831 [sued [01U0) TVORILOATA OLLVINAHOS X _ _\H,HmH\H
YTMM
[
I
I
(N _ o
| 1 1 y ) 124
A o (sl Soneom == s T el et Bt Kot ol it el Elel St S i Dl B R [ o T
r_ crvexlsvexl suvexl ozvexl wvexgavexl oy suvexl sl orvexl ouvex] avexl vivexl eIvex)y  wvexl svexk evex L wvex QﬁL 1VbX
deoeex 0 | 1 | |- L |- |- |- ] - - ] - )= —]= - = 4d - = = [ _ _ LI
_ _ AA00S  TIRVO SUOSSIOS
| |
| |
| - = |
= o
g g g _ 5
| [B : : _ - . .
g & 5 & | E 2 |5 g g
z 2] 2] g g g = I & = E & 2]
| |z 3 g g g 5 2 |5 A 5 & c ¢ g |2 3 s I
s 5 B E B B B R B R 5 B 3 E_ [ B B 5B
Nz@ crvexly svexl sivexl oovex] evexgavexl ovexy suvexl svexl onvex ouvex| cuvexl pivex) Xl ovex) svixb evix L wvix ewx v [
L oJeowx | | | 4 _ | e e R A
1I00S TINVd TOYLNOD
[
I 6 € 8 4 1
" E LSVl el W om L4I'T %
i » A5 S
| & 5 HOLOATAS| ...:m—ﬂ_u .EMW. HOLOATAS 0 <dp
Bc:u>/ aay ¥ ¥ .E.Cm:mo € t x| o i 3 » _ ] 1
e U pepq . OGSy LHOGHS, T > I e miu
a4 Wsza-Yo, XVIN A~ dARA a |
W Mo[ny N // N N | | 2 y3aLs | .l/._ #MOIw JAVLS >.Eﬂ5ml/ - "
. : : : . a i .
® Mwm mm i f . AONIONTWA S
N S——— = s
= d01S §
3L LLRNEN-NILLSAOT
— 3
[ I ___H 5} _ d L d a % d v

3121326

80SL

92



4

TS L9 /71S 08 [°s91d

7 X4TdNOD
pieOg 3INOIID

TVOTILOATH DILVINAHOS

XVTLAI'T

93

SECTION 7 - ELECTRICAL

a9 UONE)S [ONNUOD JOMO] Ul [BUILLIST, = [X g6
ALLAVLS et (j01u0; (loguo) J1/zf 4 OL/EE

+
indino werg 2830, 188u]) |, 3
| oupe  df g ggmduums oo g a5 £ Vs o g dv AUl OUHE av  dedy Iy ve | a9 w 19 8UIX DvEIX @ %
B a a ) ~< C
[} » v iz iz 1z} o o o ] [=] 1%] =} = B e =} T [2] =] S ve| vl
m = e = ) m = - = N
5 B EE E E EE E E BB FEEEOEEE E AN R e
Q < = = =1 = > - g z @ /
g = = ! S e g 3 2 z = W SAN
: 2 F = £ z = :_ Ellza 1A
E] M Lm 2 ) z aNo 91X
85/1Xg :uS_oN\_xA z:j LUIXG LENXGT ETIX 00/1Xgy TUIXG 12/1Xgy 6U/1Xgy SUIXgh L1/1Xgy 811X 61Xy T6/1 Xy Y111 sUIXg /1 X eonx
<
Oohw.ﬂ@_ o] o Te1XT o Psada Sh+
e = -]
5 S AR S 4
£1/10 LT o1/1f suc| enfl8onc] e seur] el winr suie]  venr| ter | ozir

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

1
I
1
1
I
! i
\ |
65/1X LS/ 1
xﬁ I
1 |
[l
i ! 7oL as as
I3 lq | I 16 == ndino 1283uy
ndui pap | | ndino Sofeuy (10103 1088u7)
. | \ i ndu 1288uy
ndino pa | I ndur 3oper as - as
7 P11 , ! L Bopeay, 7
1Z1% | 1ZOLY
=} 1
B _
Y } I
o =4 o ] i 5]
g g m 3 | P - »
2 ke e K Eole g 3 s g g
g fu ful x = o = ] Q 2 e < @i
£ o o @ 5] g |7 ! - = z a z o = - ] 4]
g =} & ) =} - | z 9 ! E ) ) < 2 S 3 z + S
B 5 ES e 5 14 E] ! 4] = E] fal 3 = 3 g Z = 3 b3 <
A . ! _
(a4
o QO LIveX ey m_ivao_\S\x% cuiqu_Nvamw X5 IVPXASIVEX Y BVIX) OUVIXCPUVIXE,  TIVEXE) pIVIXC) EIVPXC) TVIXE SIVIX 6/VY: PIVEX, VX IVEX
VUVYX  ETVHX
““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““ i
LAMD0S 479V SHOSSIOS
YT 11°L oN :9[qed SIOSSIOS Ul PIsn Jou SAM

80SL

3121326



_ _

1S £9 /1S 08 [9se1 TVOIYLOATd DLLVNAHOS XNTLAI'T

(S71 08 10§ AJuo) =

i ANO/IX. aNo/IX AND/IX ANO/IX ANO/IX.
ano
sse /104 e — r
soA[eA Suipjoy peo]
T T :
pivag - -
VL
| SE— |
XY PE/IX
— (SAD SA+ (SA ) SA+
Feesdnagd ~~ ~ " 77 1
| ar/sdNdg _
€/6r I l
HT | P/A/SANd
LHOIFH XV ad1 - az : ﬂVloA_v —,
¥e :% o 0 ﬁ:i : :
- o Vb |
) znrsdNdg,  V1I/SANG ! T8 5%
17 1 ™ s s ;T | _ano (IS, G = =l = (STLL9 303 AuD)
61/VPX %/’ow Q | T T e [T LT T 3INpoy g (28puq)
HT
LHODIFH XV ad1 | | LHOIFH anx WSTS
via ﬁ\ g | S_w S --0 "xvns
i N ° [ I " HARd L o
HOLIMS LOFT4S ¥EDDNLNO = —/Hx - - L gy SR B B avaz
TNVd ANNOAD e,
X £1a % i w 91X ¢
8E/IX st
4L -
ANTVA LA o Avzs
o 921X
i
iXe i
g9 > |
1da P oL i
14Q ust
44 ws'z s !
XNTOAIN i
WIOONILNO LNOHLIM LHOIH XVNS [ g —~ ~ T — — T A [ e e e e k] e =i e i o e e . |
! J
1 LUIX g ” T
N 0E/1X i 95/1X ANO/IX i
w >t < ] | —&7g= =
15/1X 710 11a ! ,
ve| i poree s s e o = LHOIIH 3A[A S s
TENX, as -
oL ol Ly
¥IMOT 07 m e |
17 1 =
4 6€/1X ST LENX
/81 -
XTOAIN L4I'T uix SS/1X A
LAIT A ¥AMOT YIMOT 1411 ITLa | |[Iuls | LHOEHXVINS WSZS LHOIFH JAINA § SA+ | ano
(4 E[4 19 49 It 1z IT 14 I ;4 fo14
TNV ANNOYD
| _ | _ | |
[ | I . H [ o K a a 2 d v

SECTION 7 - ELECTRICAL

3121326

80SL

94



SECTION 7 - ELECTRICAL

_

IS L9/71S 08 19s91d

TVOIILOITd DILVINHHOS

(S71 L9 103 AQJuo) =

X'TLAT'T

(S71 08 103 AJuo) =

gnorix ANO/IX, ANO/IX, aNo/IX, aNo/IX, aNO/IX,, ano/ix, ano/IX, aNo/IX,, -
ano ,ﬁ ano
annosIoia
I nion [ [ r |
e | Diveg UVANIES | AVANES | 3 | |
sszag -
ta1 ¥ XL XX X; X YLy
L [ — L | = 4
9L/t
£1/1X
|3
ﬁ o aom
1= 3
[ & snmsana ] re & | i
| | | [ensana izisana) |
, 1/11/5dNd _ | nisang |
lza < | s I
| | I I
I | I I
| ¢ v ] | @ UIsdNg ]
91X aMmpoN 9/1Xg mpow
SUIX TIXg 478 it SU1Xgy 811Xy LI/IXg
AbT+ AVZ+
19 19
ndino sauqg
NYOH 82| WAMOT|  DOTYNV LAZREN LHOIY 1491
26—
(joquod 1238uy) ,
az 5% HE at Fi4 a 4z
Lzt
indut aauq
JANA
ag/ac

95

80SL

3121326



TS L9 /71S 08 19s3td

TVORILOATH DILVINHHOS

XOTLAI'T

(871 L9 1} Ayuo) —

— AD0T TVILNTIFIAIA

AN/ 1X ANODYIX, ANO/IX AND/IX AND/IX_ AN9/IX »
ano
7 : 3dfy o1 Banpucooe)
| el i |
WHOLVTd
I N | Y vag
| ISSRSn . S
ssz 0z1x 611X
Dt /1% o
£da £4a
~ b mm— + — ssz
sisaNd 5 | N -
1/TH/SaNd | Lo WX g4q
orzrrsanal
L P
|
|
Y/SANd N mm
smpop o —
- —
191X °
[ N
SUIX wixg 11X ? AN 6 J !
[ NS |
il || | Tanva anaowo
Wa
v
» ¥oaa
TANVd ANNOYD
zawnd 1N0°4rd | Nidrd asix MO0 TVLINTNE4Ia
HZ ot ot of a

SECTION 7 - ELECTRICAL

3121326

80SL

96



SECTION 7 - ELECTRICAL

|
TS L9/71S 08 I°seld PsaZned | TvOrdLOdTd OLLVINEHOS X ITLAI'T
8 5 8
(S71 08 103 Auo) =
- anornx HANIONH TdSHId aonx
Ts
HL QZO\SL, H s3njd 131894 MO|D) AND |4
N4LINN GND —c wb g 5 2 E 3 2
L _ K m g m m m M v L
WOLVNHHITV o 5 g . 3
| amdiive KRG 2 ‘ : 5 W] [ie[LH] Tieho 7))
| = g \ _H.U i —
+8 % & /HW_ ! —
€1 9N, — =
X, ﬁ [<d} -\ [<d] 9} 5 og %_ a [ogfos[s1]1 Lond
SR LT XA I
@ ] J \ umaiq) wuwb 9 H _ou__ou awn 30_01— ﬁ L | 0
LOINNOISIA Emmﬁ_ s | Vas —
a| Y &
|| 71 TANVd ANNO¥D wuib o, =4 i i wna s e
X =] /e\ J
01X ¢ T ex 6XP 877X 172X iTx £2XP 112X @ €191 a5 T unx
Vol - X |rx Wdd
S - X S
a X1ddns 1
1/8¢ X('TOAIN - 55z
ze01s AoNaOENE S, AR o A0 s Y dnL wEA . e
e L I <
1% 21 TANVd ANNOYO <oqﬁ @ Q @ . O O @ 19/1X 14
o¢ 9€S DN SunyoemIaqruolopy mm_m.mu\\-mm.a:mn
| 1€ st ooy
€91X i aL vl [
X'IOAIN
Supoorg /i JIONT10S
* W §5T
€ LW | SOIIM PAQLIOSAP 10U || u1X 1/1X O €£/1X ¥/iX Nw;mn 3
YIX ¢
R D-91L DI XOg [08U0D-ZINAd & &
|| NOLLVLS ] [ == L]
ANVdANNO¥D [ 7 [, ” e __\w
e s e - e
4 ol 1anva1ouinoo | “4ranva annouo! | ﬁVK‘V | WX s L. — - 4
| N8 | 21 TANVd ONNOYD
= N f se
- | sxf 8/1X 8S/1 Enlﬁ Dot
L | IAVLS 1417
— —oTx) — = = | | 1aNvaannowo He XIOAIN
= s = Wad
ol 71 TANVA ANNO¥D . awm Mo
I DEMINOT WALNVLS TasaIq n Mo[D g3 Wdd % | dNNd I
1 SaNd 71 TANVd ANNO¥D
ar  I¥8C s wea HZ Y/ dl HT
| 1| H o [ 4 [ aa [ a [ o | g v

97

80SL

3121326



SECTION 7 - ELECTRICAL

_

IS L9 /71S 08 [9s3ld TVORILOATH DILVINFHOS

XOVTLAI']

v
= ZZONd
e Ve, VA 1A o7 5t @
& be® 1|

s1933unQ marp dog,

N +

(o)

A L
0190uu0)- Q'] «
4 A El 2 4 (wos)§
)
-1
N N NERSSN
* - * 5
ATVA
_— 471 ° LHO!
AVIA v
100 o 10| N

0] XN[OAIN SUI[[2Ad] ouanﬁJw
\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

\
™ ™ 1211 ™ ? um'ujv
ss/1
"
[ u i /
Nmod gy 25
e/t pe/IXJVHOLLYTdS [ - O gg/t 6E/1X 191 ov/1
| u |
nnnnn e/ 9ul
ANTVA AIONTT0S
aND|  MOFARA|  (SASA+ HIMOT, 1411 1411 Wad WY, WSZS A1
I 3 ¢ r I3 I3 Vo vo

3121326

80SL

98



SECTION 7 - ELECTRICAL

1S 29 /TS 08 1891 3[NPON-GINd TVORILOATd DILYWIHOS XNITLAIT
i N
@)
]
s o8eg /1 X . 9
sofeq [(ST L9 10§ Auo) PUIX - | el
TdNNd | P
¢ 99ed 9T/TX —m= wez s 14
£238d (ST 08 10J Ajuo) HIXV ONILVTTIIOSO SHATVA —- ¢ |
AIXV ONLLVTTI
zoBeq (z dung) 91/1f XATdNOD €7/1X LIy D = mmww 'z |
aNo/1 X ano | L
4\
P 4oz
a8e, g
poBeg @A) €1/1 X aama] - =
¢ofea (1ed/128) T1/1f XATdNOD S1/1X el ]
pofeg (SOABA-TRJ/19S) 9T/1 X —= € gdumg | ©|
THTIVIAVA/TVIIAS ; AVT1dd FNIL
(AvT+) 9/1X ~ LR RO —C
zafeg HANQ) 1/1f XATdNOD TI/IX ——=— |
JANA | S+ mu
! J
y | I _ H [ ) | d | q [ fal | o) g [ v

99

80SL

3121326



*

IS 9 /1S 08 198911 jonuo)-1083uL | TYORILOATA DILYIWHHDS XNONTLATT
4 o] [ ) ] e A )
m;:_o;m_m_m_@_m_V_Qm_ﬁ
@@@ ® @@@
EEEEE £ ¢
? v HT ot
2] N:_xwm M_ m%o&.%z
820
2 3
mNW m .M
> =
%%%m : m
& 3 “
[~ - A /I@— 1&; ﬁ&‘ll/llbuw_;
| |
| 24 ,,Illl ||||||||||
" _~%_ — tﬂ
L - = _ |
ou»om M W %/%M% M m
o%\%ﬂ.r W m r%oo a :Nm 5

,’a
w
o~
<
°

&

P

s

SECTION 7 - ELECTRICAL

3121326

80SL

100



SECTION 7 - ELECTRICAL

_

IS L9 /1S 08 18891 S[eUTULI™], TVO-LOATH DILVINHHOS vm D\H.H. ,.HHWH
Mﬂ oL 6/8 XN[OAY] A7 syoer gjaued punoin [pe|
Y| = YT/ SA N of Ti/ws'zs| 3E 1/ 14BI9H XelN §|pe|

2z SA+S1/1f xdwo) D7 psIaa ve 1V/SA Y| €€
m_ HE (apoqeD) 1 A4 (2 (3pouy) 1a|  DEIAIEA FUIP[OH PrOT JOMOTY|ZE]
W]| o mmotjoued pumoro) OL  11/wwoq uuope|d §| [41
qz (spoyie) ) 2amo1 46 11 DL Y ndwy om0 1€
I€ (apoyied) z1a | I€ (opoyed) 1110 | 1€ 17/14B1H 2AuQ X S0E|
4 WELS 11/1f x31dwio)) d€ IV/0M | df 1N0 1L S67|
g7 VUSAN| dE [AWRAN | d€ NIWLS (82
124819 XeN S 8/11 xa[dwo)) (3 11/4B19H e § |LT|
7 wg'zSgl/Ifxodwod oL T8I XMOAN] A€ /20 SANd|  DE 11/ W' §/97|
az woy £7/1f xojdwoD (spoyied) € a4 v wopsz
s ST SANd| DS 7 dumy; vZ|
Hz  gdumg 91/1f xo[dwio)  Dg T2r SANd| 14
Dz (9powed) 1N0 Jeld 4 as #03( [oued punoip|  Js 9AIBA LNO ULOed[7|
Dz (9poyRD)NI pEId @ FS ¥1/NId Sowg s Fs [ZOES SA[EA NI Usiope|dIZ|
q as 09 (oued punosn) iz
L\ Vs (opoyeD) vad| €S 1 2AIA YOO T | DS T3AIRA 00T B1 07]
A7 0P 81/11 X31dwio)) 61
4 80y 6/11 Xo[dwoD ar PAIPA 1430y 1991581
4T Y1 01/11 ¥31dwio)) av SATEA YT 19IG|L ]
ar /11 SANd HY Iv/zay ar SA[EA Jed/125(91
47 TedpaS ZU/IL Xldwod  Op /1F SdNd| st
az  Fopeuy g/1f xojdwo)) HY 1y ay Fojeuy 2a1eA 2auqlp1
g = (3pouy) 4q v 1/zad  av NI ATBA SAUQ+E]
N| a S/1L SANd| ar ATEA DRIGIE]
El 8/¢r 100u0d R3Juy| gy 1/11 SdNd| [
V9  (9poqieD) ZAHW/IAHA  H6 11Ol g9 1dumg §7 [ V9 1 dumg((|
o1
HZ 9/2f 10u0d 1988UL.  Hg s Koy § |owed pumosp)| 39  umS X0 [oRUOD IOON|6
oz (spoied) psa1a @ 49 (opoy1eD) LONG| € 6 1721 108000 1538up, | Q9uonIuB] Xog [08U0D) J0IOWg
L
H9  uo Aoy § [oued punoiny 49 L1ONd| pl3 1IN |L
H| s p/11 xo/dwo) gz ETE1/ SA M| 9
Y| oy s pued punosy  @g UL SANd| 9
9 Aoy § [pued punoin) S
19 Aouafowy § [oued punoin) v
19 1no(vonzd €L 1/81 XNIOAIN] 19 KousBrowy paued punoiny ¢
19 NI (VO1) 24 19 o Alayegjaued punoinyz
19 +Asnneg pued punoiny|
2 <o [d 14
I [ H ] [ a4 [ a [ a [ o T a ]

101

80SL

3121326



SECTION 7 - ELECTRICAL

_

1S L9 /71S 08 [°s?1d S[euluLg |, TVORLOATH DILVINFHOS x DwH,HL h.:\H

[T| He TV/ 0L Qe SMEA (X Bune(oso | HY X0g] [01U0D) JOION| T
g Og v/IM| 89 1dumg §77| 3¢ uuopeld ﬂ
Dl| ve ZZONd SA X v woy | v 1 dumg| T
@ L ZZONd 1| Hb zanug | gg Z1/zr onuoo 1588uy | ¥ [ol[esed/[eudS| T
H| ne XN[OAN dv ayeg| T
a ar pmosiiq | ¢ TV/ A | 0§ TOAEAYOTH | dF aaug| T
Dl| as 121 SdNd | VS $ad | @s I9AIEA YOOTH!d | EF a8/ T
q| = ai| 1y €ad | d¢ WLS | HE T
¥| oz xodwop | Hy TV/TAN | D€ s2AIA SupoH peoT | 19 Anaveg| T
v (poyed) 4a | gp v (powed)I1a | gy (3pomed) 1a |09
d€ /1M | 1z L7111 qg1(6$
g9 MolD gg7 Pued pumoin | [z aum molD 491 (8S
HZ PeopaAQ 3T 17/VrX Ls
HE +yy ppued punoin | s 10§93 [ourg punoin) | HE (pouv) 11a | pg vZ/ 1IN |9
oL 8/81 XUIOAIN oL 21/ umoq uuopeld Sfss)
HL /I XNOAN | HL ZZONd v/ IX HL XN[OAIN £/ 9Ms$ad S|pS|
HL /10 XMOAIN | HL ZZONd €7/ I HL XUIOAIN [/ 2MSS21d S[ES
I (pomed) za| 1L (epomed) v | 1L ZZONd 1V/ 13 s
I3 €a | re/L (spouy) 1 I 1/ pLS[1S
o PI/ELS | IL €1/ 51|05
I vI/zis | I €1/ ELS6Y)
I pI/1LS | 1L €1/ zsfsy]
I 1a I T2 PLS|LY|
IA TUELS | IL 17/ $LS|9|
I wus | I 12/ €LS|st|
I Ty11s | 1L 17/ T1S|vh|
\ /01 XN[OAIN 1L €I/ 11S | €L syoef g[aued punoIn)|(Ep|
72 1/011 XN[OAIN. [:72 syoef Spoued punoinizy|
g as (opomied) zda | 45 9/7f SdNd | as (powieD) €dd | V9 Tvally
r€ (spomied) 1da | V9 TAEA | 4L P80 XNOAN | @9 WY XOF (08900 J0I0W|1 &
D7 Wd¥PId L/1f¥dwo) | vy 1A6Q | aL €/81 XMIOAIN | €9 1vajoy
qz (spoyed)yvy @| L 9/81 XNIOAIN 1w 12/ 118]6€]
T — o @ 1€ (poyied) HA | 4L ZZONd €1/ I 1€ 11 T8¢
)[4 wg § /If xajdwo) (3 11/4819H 2Au( S|L|

g€ Iy/ws'zs | g€ 11/9%V Buneoso s | ge T1/4B0H 2Aud S|9€ 7

HL 01/8f XNOAIN of WwsTs | de 1/ 3¢V Sune(oso | mmm_m

i2 <« _dou] [T ]
| 1 | H _ 4 | g9 [ a [ o | g [ ¥

3121326

80SL

102



SECTION 7 - ELECTRICAL

1S L9 /1S 08 19831 | TANVA ANNOYD TVORILOdTd OLLVINAHOS

o [ = | « [ w | o |

=

||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||

AZIXT
wwb 0L + JRIFLIVE

TANVd ANNO¥D YOLIANNOD -V id e
VX o— 5 O YOLVNMALTV+8 SIx H

| wwb 9
J1O3NNOOSIa >y—m.fl_.<m S et}
€@ _ TANVd ANNOYD YOLDANNOD -3:d

UIX o—=

SITX

1

1

1

1

1

1

1

I

i TANVd ANNO¥D YOLIANNOD -6 d I
1

i [ Nowwis
'

1

1

1

1

XVTLAT'T

I
I
I
I
I
I
I
}
I
I
— [
|
O L1X ANVd ANNOYD [ ¥
i3 AN S , ,
> WALUVLS - |
) |
m | 1anva 101N e <. , |
| | !
3 ‘et |
g [ | ”
“TANVd g 2 |
g TANVA ANNOYD YOLOANNOD d :d N — I
m o—= i
| 91X !
| o |
I I
| m €/1X H |
I I
, TANVd ANNO¥D YOLDANNOD D ‘d s :
r =1 w TEX ”
> v
i % 7dOLS AONAONIWE § U M 3 :
p MOLOANNOD -§ 'd o B Z !
_ H Lo RN PSR - :
(2]
; LU TANVd ANNOYD YOLOANNOD -Q ‘d I 7 ) W.. I w_ ;
_ H YN g !
1 PIX f o =] !
1 e % i Rz m 1
| TANVd GNNOYD YOLOANNOD N :d TANVA ANNOYD OLOANNOD N'd  ss¢ ¥ "
| [ 1X o— m |
| TANVd ANNOYD JOLDANNOD W d = !
! | /QQA\UW 8E/1X & I
! i TANVd (INNO¥D ¥OLOANNOD -d :d !
! R | >—o 95/1X —— '
TANVH ANNO¥D YOLDANNOD A *d \ s % : s !
| vn_xw g _ 2 B s x|
| F g, |
! 2 8 mm - i
| T = _ 2 _‘ 1 8 |
z
| @ ! |
I - — - m axe | MU | w |
| 2 = i
_ : Tyts 4
| z TENVA ONOYD YOLOINNOD M 4 o N 9 |
'ANVd ANNO¥D YOLIANNOD -0 d M S TANVd d OO - - 5] !
_ : NO g
| wix 3 | £} y
! TANVA ONO¥D OLIANNOD 17d 3 !
R e e = B R A a2 ) o 0 0 20 Vi Z-----
- 95/1X -
[ I [ v [ o [ a4 [ 3 a [ o [ g [ v

103

80SL

3121326



SECTION 7 - ELECTRICAL

_ |

IS L9 /1S 08 [9s2IQ 121U] 9198 TVORILOA T DILVINIHOS |

XV TLAI']

(S71 L9 103 Auo) =

(S71 08 103 A[uo) =

soA[eA 3]xe Fune|IosQ

(xN[OAIN) 9|xe 3une|[1osO S
aImssald § Ieg/1ag ajeig
p— 7Ry ’ gl

[oueq punoin
Ew_um 0>EQ S o

xog
¥o07] ,m_n_ [o1u0) EEE

(S7108 é Aquo)

/ﬁim ywiry 1233mn0 7 dumg WLS | dumg s ?w_m z2auq
XNTOAIN - XdTdWOD
§ _ i _ H ) _ d _ q _ d _ o) [ g _ v

3121326

80SL

104



SECTION 7 - ELECTRICAL

IS L9 /1S 08 [9s31d preog-xo[dwo)|  TyORILOATI DILVINIHOS XNTLAI'T
© [1]2]3]4]s]e]7]8]s]io]ulie]i3]iaislie]i7]i8]is]poleifelp dpa ©
N RN E RN E RN E R E R E
I
o ] |
=
B8 IS m cJ
D
7 7a (pesnjou) L @ ] |2
1za (WG §) MO[SASE o0 =1
: ; | €za WS XN 2]
WSPH AL §) AN e )~
] Sz (pasnjou) dumg (6213) =Y
o e
S m =
s BITS =15
: O|@ |
Bk BiE
7dL 1dL =lEN
© ©
dwey oyerg  zdlL
(parerado wg‘z §) mo[s L2012 [dL
(ISNV 103) odumg ¢S
Jodwng 1S
[oued [00U0) u
mdng/ndug Ir
I . H | D _ d [ q a [ o) g [ v

105

80SL

3121326



SECTION 7 - ELECTRICAL

IS L9 /1S 08 [9s31d PIROEXTIOAIN| TYOILOITH DILLVINIHOS XOTLAT'T
11213 1lp UJ_
© wa® s10/0[0led 0/0] 0 ©
' Jelalz] 1]2]3]4]s]e]7]8]o]i0]u]ie
ololioliol ] ) e ] 1 ) ] ] ]
8sa © I 8t | ] =
65a © X LSI
Je[ale]sler[e[s]uufid]  [i]2 e
][] ] 1
LI (110} 19a @
(k018) QAU ON Sd
enie) ysiyiesy — spd
(was8) ysguol] ~ pA
(worrok) ydiyysry — €pd
® ySy yo1 Nv|DmH%L ano om0 A/X TI0S [=]
© 99 © ©

dI0/NO $1233nQ :youms Loy 01
Xn[oAIN-x3[dwo) 8r ut pajnd s133NQ IV 99a
S9ATeA 1933N Lf Suryr pue amssaid Suueag-punoin pel§ 19d
(u9213-¢/~or[qQ-7/PI-1) WNNPUdJ-A 9r paystuyy ssadoad 3urpad1  09Q
(on1q-€2408]q-Z/Pal- 1) WNNPUS]-X Sr AoeAT  6Sd
ZZONd A®[21 A1Und3g /Yo}IMS 2INSsalg I payoear amssaid Suueag-punoiny  gsq
r [ v [ o [ 4 [ a [ a [ o [ g [ v

3121326

80SL

106



SECTION 7 - ELECTRICAL

_

TS L9 /71S 08 19831

TVORILOATA DILVINIHOS

X TLAI'] w

8

v el T
I T
el

i
i}

.
i)

JELY A
g
LY

107

80SL

3121326



SECTION 7 - ELECTRICAL
FIGURE 7-2. HARNESS COMPONENTS INSTALLATION

OSIMIT SWITGHES - —— SWicH CONTROL VALVES LINIT
= MHER DIRECTIONAL _ £ SWITCHES
ot 0 -
g FW 92 — {‘1 ’?D:ED—\
g§ & 3 LF (#1)  RF (#2)
C ~ N
OSCILLATING AXLE [ 7 87 86
CYLINDER &g - /
SOLENOIDS  |_ 121 ~0 Yy D
&
o L LR (#4) RR (#3
1) STROBE (1T (#3)
| Tl ueAts [T .
L -
= 91
é"’1oozé”"w% —/
;1002 J
PUMP o
1001A ENGAGE/DISENGAGE
1001B VALVE (" iy
1001 =
/ (S
/ [ 926 I N\
% S ¥ - " G
~ = Lr — 'Zfi\) (*> e )\ ‘\) ) ( ) () o & (ﬁ__) HORN
MAIN TERMINAL BOX | t ] S & -
(BOTTOM VIEW) N ,\\ W @& <
\)

943
951"
TO ENGINE
(//7777 —
|| 946 947
|| 952 953
2 /
| Z
‘ L equpe
| ‘ { T TIMER
N — ‘
— )~ _oaa
) s

108

—/ - b

103
ENGINE
CONTROL

BOX

(] =]
. O
5 G

0 100

1

106

95

101

— = PRESSURE
|~ SWITCH

I

107

80SL

3121326



3121326

SECTION 7 - ELECTRICAL

PRIOR TO
SN 1200022194

80SL

<
SWITCHES ] BATTERIES | gosp
O O Oy O 1 ‘ [ |+ -
| J
\ O O e
= +
88 102
L/
98
o o7 TO STARTER 805C
BATTERY
BaSA DISCONNECT
SWITCH
/'7H7:\\
—_ T
J ) p,
J /’
~ —~ @) o) 0\
309 [ ) O @) — O
© O OO0 O J
(17 O\ —
PLATFORM (o)) Tel °A&\0,
consory (L0 @] AN
BOX =~ N\
@j‘ \—"/
g °o—"0
)| sN 1200022194 | o o 0
TO PRESENT
[/ 507 5.5 o
. 506 >
1 [
(™Y
=N
\ 0 -
OR \/ |
| /
\\ M \\
507

109



SECTION 7 - ELECTRICAL
FIGURE 7-2. HARNESS COMPONENTS INSTALLATION

110

ITEM PART NUMBER QTY DESCRIPTION REV
E900066 Ref MAIN TERMINAL BOX HARNESS KIT INSTALLATION D
84 70001182 1 Harness, #4 Outrigger Limit Switch
85 70001183 1 Harness, #3 Outrigger Limit Switch
86 70001184 1 Harness, #2 Outrigger Limit Switch
87 70001185 1 Harness, #1 Outrigger Limit Switch
88 70001186 1 Harness, Platform Down Limit Switch
89 70001187 1 Harness, Oscillating Axle Limit Solenoid
91 70001188 1 Harness, Pump Engage/Disengage Valve
92 70001189 1 Harness, Directional Control Valve
93 70001190 1 Harness, Tilt Switch
94 70001191 1 Harness, Drive 2 Valve
95 70001192 1 Harness, Pressure Switch
96 70001193 1 Harness, Horn
97 70001194 1 Harness, Max Height Limit Switch
98 70001195 1 Harness, Lowering Valve
99 70001196 1 Harness, Drive Speed Valve
100 70001197 1 Harness, Differential Lock Valve #2
101 70001198 1 Harness, Brake Valve
102 70001199 1 Harness, Max Drive Height Limit Switch
103 70001200 1 Harness, Engine Control Box
104 70001201 1 Harness, 2.5M Limit Switch
105 70001202 1 Harness, Platform Extend Valve
106 70001203 1 Harness, Lift Valve
107 70001204 1 Harness, Drive Valve
108 70001205 1 Harness, Steer Valve
109 70001261 1 Harness Assembly, Outrigger Valves
110 70001210 1 Harness, Remote Control Box Connector
111 70001211 1 Harness, Differential Lock Valve #1
121 70001212 1 Harness, Oscillating Axle Switch
126 70001213 1 Harness, Ground Control Panel
131 70000952 1 Connector (2 Pin for Nivolux Board - Not Shown)
132 70000953 2 Connector (3 Pin for Nivolux Board - Not Shown)
133 70000954 1 Connector (4 Pin for Nivolux Board - Not Shown)
134 70000955 1 Connector (8 Pin for Complex Board - Not Shown)
135 70000956 4 Connector (12 Pin for Nivolux and Complex Board - Not Shown)
0275639 Ref RECEPTACLES INSTALLATION H
201 0760508 4 Bolt M5 x 16mm
202 0760610 2 Bolt M6 x 20mm
203 Ref Box Options:
203 0860038 1 Box, Receptacle (Prior to SN 1200022285)
203 2902431 1 Box, Receptacle Kit (SN 1200022285 to Present)
203 0861731 1 Box, Non-Metallic Receptacle
203 1671207 1 Cover
203 4460346 1 Receptacle (110V)
203 4460662 1 Strain Relief
204 1320224 2 Clamp
205 3290505 4 Locknut M5
206 3290605 2 Locknut M6
207 Ref Hardware Options:
207 3900294 4 Screw, Self-Tapping (Prior to SN 1200022285)
80SL 3121326



SECTION 7 - ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
207 0760408 4 Bolt M4 x 16mm (SN 1200022285 to Present)
208 4060700 1 Cover, Receptacle (Prior to SN 1200022285)
210 4460138 1 Plug, Male
211 4460315 3 Terminal, Spade
212 4460346 1 Receptacle (Prior to SN 1200022285)
213 4811600 AR Flatwasher M5
214 4811700 AR Flatwasher M6
215 4811702 2 Flatwasher M6 Large O.D.
216 4831700 2 Lockwasher M6
217 E000102 1 Housing, Connector - Female 24 Pin
218 E000481 1 Insert, Connector - Female 24 Pin
219 E000103 1 Housing, Connector - Male 24 Pin
220 E000482 1 Insert, Connector - Male 24 Pin
224 3290405 4 Locknut M4 (SN 1200022285 to Present)

0275609 Ref SCISSORS ARMS AND CABLES INSTALLATION E
302 1060663 45 Cable, Electrical 12/3

m/148ft
309 E000083 45 Cable, Electrical (25 Wire)
m/148ft

E900063 Ref MAIN TERMINAL BOX ASSEMBLY F
401 E000102 1 Housing, Connector - Female 24 Pin
402 E000481 1 Insert, Connector - Female 24 Pin

E900042 Ref PLATFORM CONSOLE JUMPER HARNESS E
501 4460465 24 Socket, Female
502 4460468 1 Cap, Dust
503 4460492 1 Clamp, Cable
504 4460502 1 Connector - 31 Position
505 E000083 6 m/20ft | Cable, Electrical (25 Wire)
506 Ref Housing, Connector - Male 24 Pin Options:
506 E000103 1 Housing, Connector - Male 24 Pin (Prior to SN 1200022194)
506 E000108 1 Housing, Connector - Male 24 Pin (SN 1200022194 to Present)
507 E000482 1 Insert, Connector - Male 24 Pin
508 E900043 6 m/20ft | Loom, Wire
509 E900045 1 Relief, Strain

E900055 Ref GROUND CONTROL PANEL HARNESS E
601 4460418 4 Connector, Female - 6 Position (Attaches to Toggle Switch - Not

Shown)

601 4460419 AR Terminal, Female
602 4460462 1 CONNECTOR - 23 POSITION
602 4460465 AR Terminal, Female
603 E900056 2 Diode BY255 (Not Shown)

E900041 Ref PLATFORM CONSOLE BOX HARNESS D
701 4460260 2 Terminal, Locking Female
702 4460266 1 Connector, Female - 9 Position
703 4460418 3 Connector - 6 Position
704 4460503 1 Connector - 31 Position
706 4460259 AR Connector, Female - 1 Position Locking
707 4460267 6 Pin, Male
708 4460419 15 Socket, Female
709 4460464 20 Pin, Male

0275720 Ref BATTERY CABLES INSTALLATION D
805 2902554 1 Battery Cable Kit

3121326 80SL

111



SECTION 7 - ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
805A 70001776 1 Cable, Battery (A) (Starter to Battery Disconnect)
805B 70001777 1 Cable, Battery (B) (Battery- to Engine)
805C 70001778 1 Cable, Battery (C) (Battery + to Battery Disconnect)
805D 70001765 1 Cable, Battery (D) (Battery- to Battery +)
812 E000072 6 m/20ft | Loom / Shield, Cable (Not Shown)
0275662 Ref ENGINE HARNESSES INSTALLATION L
Not Required 0 Not Required (Prior to SN 1200021339)
943 1001105078 1 Harness, Engine (was p/n 70001780)
944 1001105079 1 Harness, Glow Plug (was p/n 70001781)
945 1001105080 1 Harness, Air Cleaner Indicator (was p/n 70001779 - Not Shown)
946 See Note 1 Relay, Glow Plug Timer (Note: Relay was p/n 70000924. P/N
70000924 is no longer available. Purchase qty 1 each of relay
p/n 70003647 and base p/n 70003648.)
947 70000925 1 Relay
947 70000926 1 Base, Relay
948 8229236 2 Fuse, 30A (Not Shown)
Not Required 0 Not Required (SN 1200021339 to Present)
951 1001105682 1 Harness, Engine (Complete)
952 See Note 1 Relay, Glow Plug Timer (Note: Relay was p/n 70000924. P/N
70000924 is no longer available. Purchase qty 1 each of relay
p/n 70003647 and base p/n 70003648.)
953 70000925 1 Relay
953 70000926 1 Base, Relay
954 8229236 2 Fuse, 30A (Not Shown)
Ref OPTIONAL HARNESS COMPONENTS
1001 1001099183 1 Harness Assembly, Beacon
1001A 4460897 2 Connector, Female - 2 Position
1001B 4460464 4 Pin, Male
1002 Ref Lamp Components, Beacon
1002A 4460891 1 Connector, Male - 2 Position
1002B 4460465 2 Socket, Female
112 80SL 3121326



SECTION 8 - DECALS

SECTION 8 - DECALS

3121326 80SL 113



FIGURE 8-1. DECAL INSTALLATION

SECTION 8 - DECALS

s\ =AY~

T —

o =
=

S/

3121326

80SL

114



SECTION 8 - DECALS

3121326 80SL 115



SECTION 8 - DECALS

FIGURE 8-1. DECAL INSTALLATION

116

ITEM PART NUMBER QTY DESCRIPTION REV
Ref DECAL INSTALLATION
0275933 Ref ANSI Spec H
1001092750 Ref CSA Spec G
1 Ref Decal - Outrigger Warning Options:
1 1701214 8 ANSI Spec
1 1704690 8 CSA Spec
2 1701505 1 Decal - Diesel Fuel
3 1701640 1 Decal - Manual
4 1702773 3 Decal - JLG
5 1703687 4 Decal - Direction Arrow
6 1703811 4 Decal - Lifting Lug
7 1703812 1 Decal - Hydraulic Oil
8 1703814 4 Decal - Tie Down
9 1703816 1 Decal - Danger/Warning (ANSI Spec Only)
10 1703819 AR Decal - Direction Arrow
11 1704277 AR Decal - Lanyard Attach
12 1704412 1 Decal - Hydraulic Oil
13 1704885 1 Decal - Website
14 Ref Decal - Crushing Options:
14 1705694 4 ANSI Spec
14 1705311 4 CSA Spec (Prior to SN 1200016263)
14 1705694 4 CSA Spec (SN 1200016263 to Present)
15 Ref Decal - Electrocution Options:
15 1705695 5 ANSI Spec
15 1705040 5 CSA Spec
16 1706482 1 Decal - Manual Descent Inside
17 1706485 1 Decal - Control Box Location
18 1706487 1 Decal - Safety Prop
19 Ref Decal - Manual Descent Options:
19 1706490 1 Decal - Manual Descent (Prior to SN 1200021263)
19 1001103747 1 Decal - Manual Descent (SN 1200021263 to Present)
20 1706507 4 Decal - Wheel Load
21 1706508 4 Decal - Pad Load
22 1707184 2 Decal - Model Designation
23 Ref Decal - Legend Options:
23 1707185 1 ANSI Spec
23 1001092736 1 CSA Spec
24 1707188 AR Decal - Capacity
25 2080040 4 Fastener, Huck
26 See Note 1 Nameplate - Serial Number (Note: Not Available for Purchase)
27 8990147 1 Box, Manual Storage
27 70003486 2 Clip, Manual Holder
28 1704684 1 Decal - Danger/Warning (CSA Spec Only)
29 1705303 1 Decal - CSA (CSA Spec Only)
30 1001092752 1 Plate, Decal (CSA Spec Only)
31 3820408 7 Rivet, Blind (CSA Spec Only)
32 1060279 1 Cable, Lanyard
33 1703464 1 Decal, AC Power
34 1705717 1 Decal, Crushing (CSA Spec Only)
35 1706098 1 Decal, Ether Warning
80SL 3121326



SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

3121326 80SL 117



SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
FIGURE 9-1. MODEL 80SL STANDARD PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref Note: The following list will service one machine (built to
current production per date on the front cover) with emergency
repair parts which can be installed in the field. Parts from the
list should be replaced when inventory is depleted to keep
service parts stock supplied. For further information, contact
your JLG dealer or the JLG Industries Parts Department.
Ref STANDARD PARTS

H000019 1 Solenoid

7012986 1 Call

4360314 1 Switch, Toggle

4360671 1 Switch, Toggle

4360698 1 Switch, Toggle

4360469 1 Switch, Key

2860030 1 Key, Replacement

4360475 1 Switch, Emergency Stop

E000059 1 Battery Disconnect Switch

E000044 1 Switch, Tilt

70000635 1 Switch, Push Button

70000385 1 Call

E000457 1 Relay

7017444 1 Call

H000241 12 Air Breather Filter

70000900 4 Element, Hydraulic Filter

70000054 12 Element, Air Cleaner Filter

7016331 12 Filter, Oil (Deutz Engine)

7020023 12 Filter, Fue

S200238 1 Latch, Gate

4360387 1 Switch, Push Button

4360525 1 Switch, Toggle

4360693 1 Switch, Toggle

E900025 1 Control, Joystick

E900056 2 Diode

118

80SL

3121326






SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
FIGURE 9-2. MODEL 80SL VARIABLE PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref Note: The following list will service one machine (built to
current production per date on the front cover) with emergency
repair parts which can be installed in the field. Parts from the
list should be replaced when inventory is depleted to keep
service parts stock supplied. For further information, contact
your JLG dealer or the JLG Industries Parts Department.
Ref VARIABLE PARTS
E000376 1 Limit Switch
E000359 1 Limit Switch
70001352 1 PC Board (Engine Control)
E000189 1 PC Board (Pump)
E000214 1 PC Board (Nivolux)
1001112938 1 PC Board (Complex Control)

120

80SL

3121326



SECTION 10 - SPECIAL OPTIONS

SECTION 10 - SPECIAL OPTIONS

3121326 80SL 121



SECTION 10 - SPECIAL OPTIONS
FIGURE 10-1. SPECIAL OPTIONS

122

ITEM PART NUMBER QTY DESCRIPTION REV
Note 1 Note: This list is to accommodate machines ordered with special
equipment. Options may not be applicable to all models. For more
specific parts information contact JLG Parts Department.
Ref MISCELLANEOUS SPECIAL OPTIONS
1001098929 Ref Beacon Lamp Installation
2920161 2 Lamp, Beacon
4060865 2 Guard, Stone
1001099040 2 Bracket, Beacon Lamp
Ref Filter Kits:
1001111714 1 Combined Filter Kit (Hydraulic/Air and Fuel/Engine Oil)
1001111679 1 Hydraulic/Air Filter
1001111685 1 Fuel/Engine Oil Filter
Ref Tools For Service:
7002828 1 Wire Stripper
7002821 1 Wire Crimper (To install wire ends to wires)
7002823 1 Pin/Socket Extractor - Universal (To Remove Pins/Sockets from
Connectors)
7002823 1 Pin/Socket Extractor - Universal (To Remove Pins/Sockets from
Connectors)
4460467 1 Extractor - 16-18 Gauge (For Removal of Pins/Sockets for
Deutsch Connectors)
4460510 1 Extractor - 12-14 Gauge (For Removal of Pins/Sockets for
Deutsch Connectors)
7002822 1 Screwdriver, Potentiometer (To Adjust Drive Controller)
7016654 1 Screwdriver, Magnetic
7004275 1 Seal Installation Tool - 1in
7004276 1 Seal Installation Tool - 1-1/2in
7002826 1 Seal Installation Tool - 2in
1001094298 1 Hand Rail Tool (245-25)
Ref Fluids
2300014 290 k Oil, MobilFluid 424
2300029 290 k Oil, Mobil EAL Envirosyn H 46
3020008 2 ltr Oil, Mobilube HD 80W-90
3020016 6 Itr Qil, Motor Delvac MX 15W-40
80SL 3121326



PART NUMBER INDEX

PART NUMBER INDEX

3121326 80SL 123



PART NUMBER INDEX

0100011 ......oovvieenes 44 0760817 .......cccvvvieee 43 1320224 .......ccoeeees 110 2142746................. 83, 89
0100019.......oeveeiiines 13 0760819........cccvveeeeeen. 13 1321564 ................ 82, 88 2142747 ................. 84, 89
0140011.....coevvieeiinenns 39 0761008.........ccvveeeeen. 60 1671207 ....ooveeeeee 110 2142748................. 84, 89
0181847 ....ccovvvveirrnne 63 0761010... 25, 29, 41, 43, 1701214 .......cccveene 116 2142749................. 84, 90
0275564.......cccvvevrrennne 13 49, 56, 60 1701505 ......ccccvvveneee 116 2142750........cou.... 84, 90
0275565.......cccvviineenne 11 0761012.......... 25, 41, 60 1701640 ........ccveenneee 116 2142753......ccco. 84, 89
0275566........ccccerveeenne 15 0761014.......... 29, 43, 49 1702773 ..ovveiieee 116 2142754................. 83, 89
0275567 ......ccoeeen.. 31,41 0761015........cccvveeeeen. 29 1703464 .......ccoceene 116 2142755.....ccci 84
0275568.......ccvvveiinnnn 49 0761210.......ccccvvveeeeenn. 11 1703687 ....ccevvveeeens 116 2142756......c.ccvveeeeees 84
0275570....ovvieiieeiinins 25 0761212........ccccvveeeee. 56 1703811 ...ccvveeveee 116 2142804................. 83, 89
0275571 ... 23 0761214 .... 11, 13, 43, 60 1703812 ....ccveevees 116 2143406................. 83, 89
0275593.....cccciviiiinne 29 0761215.....cccceevvirienne 15 1703814 .......cccvvvenneee 116 2143409................. 83, 89
0275609...54, 84, 90, 111 0761217 ...cocvvvveirinne 54 1703816 .......ccvvvnneee 116 2143419................. 84, 90
0275634......cccvveinnnne 54 0761228................ 43, 60 1703819 .....ccovvvvnene 116 2143513.......ccceee. 83, 89
0275635........cc0eve. 54,71 0762015......cccceviivirnne 54 1704277 ..ovevevrinenne 116 2143534................. 84, 89
0275636.......ccvveeiinnns 29 0771619.......cccvvveeee. 15 1704412 ..o 116 2143547................. 84, 90
0275638......ccevveeiinnns 60 0860038..........ccuvveeee. 110 1704684 .................... 116 2143564................. 84, 90
0275639............... 61, 110 0861731 ....ccceviirnn. 110 1704690 .......coeeennnen 116 2143568................. 84, 90
0275640........... 60, 84, 90 0893076.......cccvveeeee. 33 1704885 ........coeeene 116 2143579........c..u. 83, 89
0275662......... 41, 43, 112 1001091145................ 41 1705040 ........ccvvennee 116 2143602................. 83, 89
0275673....cccivveiiienne 63 1001091198................ 43 1705303 .....ccccvvvenee 116 2143606................. 83, 89
0275708......cccvveiireenne 15 1001091513................ 43 1705311 ....coevrirnee 116 2143608................. 83, 89
0275720............... 29,111 1001091514................. 43 1705694 .........cceenee. 116 2143609................. 83, 89
0275749......cccvviiine 56 1001091921 ................ 41 1705695 .......cccvvvneee 116 2143619................. 84, 90
0275933......ccciiiien. 116 1001092405................ 39 1705717 v 116 2143803................. 83, 89
0307544.......cccveviiennn 33 1001092406................ 39 1706098 .........cceveee 116 2143807........ccueee. 83, 89
0318854.......ccceeeiiiee 33 1001092736.............. 116 1706482 ........cveeneee 116 2143809.......cccecviiee 83
0700510....cccccvvveiriraennne 13 1001092750.............. 116 1706485 ........ccvvvennee 116 2144005................. 84, 90
0700518.....ccccvveirraenne 49 1001092752 .............. 116 1706487 ....cccvvvevenne 116 2144007................. 84, 89
0700608........ccoeevrreeenne 23 1001092803................ 43 1706490 .......cccvvvenneee 116 2144105................. 83, 89
0700615......cccvveirreennne 60 1001093028................. 49 1706507 ....ooevveverenne 116 2144801.........ccccvveennne 90
0700617 ...cocovvvveirraenne 29 1001093353................ 39 1706508 .........ceeennee. 116 2144805.........ccccvvvenne 90
0700620.......ccceeviuneennne 41 1001093354................ 39 1707184 .......ccvee 116 2160016....13, 23, 54, 55
0700621.......ccevevinennne 49 1001093355................ 39 1707185 .......ocvveee 116 56, 60

0700812................. 49, 54 1001093361................ 39 1707188 ........cveenneee 116 2160018..........ccvvenneee 11
0700815......cccvveiiineennne 29 1001093379................ 39 1787217 ..o 29 2171824................. 84, 90
0700817 .......ccc...... 23,29 1001093793................. 44 2080040 .............. 61, 116 2171832................. 84, 90
0700818........ccccevinnnnnn 23 100109379%6................ 43 2140803 ........cccvvveeeeen 84 2221214................. 83, 89
0700820.......ccceeevininnnnn 29 1001094298.............. 122 2141503 ................ 83, 89 2221228................. 84, 90
0700833.......cceeeiiiinis 23 1001094781 ................ 31 2141506 ................ 83, 89 2300014.........cceeeeeen. 122
0701014.......ccvvviinennne 60 1001096366................. 63 2141907 ................ 84, 90 2300029.........cocvvenne 122
0701015......ccceviiiiiennne 54 1001097369................ 61 2141914 ................ 83, 89 2560141.......cccciviinnne 63
0701018.......ccvvvvinennne 23 1001097370................ 61 2142103 ................ 83, 89 2600281.........cccvveneee 61
0701020.......cccevvvinreennne 60 1001098929.............. 122 2142202 ................ 83, 89 2754351................. 82, 88
0701029.......ccevviiiinins 60 1001098950.......... 41, 43 2142203 ................ 83, 89 2754392................. 84, 90
0701217 ... 54,61 1001098951 ................ 44 2142206 ................ 83, 89 2754415................. 83, 89
0701222.......ccvveiiinnns 13 1001099040.............. 122 2142209 ................ 83, 89 2754416................. 84, 89
0701224........ccoeevinn 13 1001099183.............. 112 2142215 ................ 84, 90 2754417................. 83, 88
0701627 .....ccccvvveinennne 23 1001101884................ 61 2142218 ................ 84, 90 2754418.........cccvveee 82
0701631................. 54, 56 1001101885................ 61 2142219 ................ 84, 90 2754419................. 84, 90
0711232....coveeiieeinins 11 1001101886................ 61 2142503 ..o 83 2754420................. 83, 88
0712026.......cccceevvnveeene 13 1001103161................ 61 2142706 ................ 83, 89 2754421................. 84, 90
0760408............ccuee 111 1001103611 ................ 29 2142707 .... 83, 84, 89, 90 2754422................. 82, 88
0760505.......cccoeeviinnns 41 1001103747 .............. 116 2142708 ................ 83, 89 2754426................. 82, 88
0760508............... 63, 110 1001105078.............. 112 2142709 ................ 83, 89 2754427 ................. 83, 89
0760605........... 30, 49, 54 1001105079.............. 112 2142710 ................ 83, 89 2754428................. 83, 89
0760606........cc.cevuveennne 49 1001105080.............. 112 2142711 ................ 83, 89 2754429................. 82, 88
0760608................. 30, 61 1001105682.............. 112 2142712 ................ 83, 89 2754430................. 83, 89
0760610...29, 30, 60, 110 1001111679.............. 122 2142713 ................ 83, 89 2754431................. 84, 90
0760612.......ccceeevinennne 61 1001111685.............. 122 2142715 ................ 83, 89 2754432................. 83, 88
0760614........ccocevienn 43 1001111714.............. 122 2142716 ................ 83, 89 2754433................. 83, 88
0760810.......ccceeevinnnnnn 30 1001112938........ 39, 120 2142717 ................ 84, 89 2754434................. 83, 89
0760812................. 43, 49 1003107 ... 33 2142741 ................ 83, 89 2754435.....82, 84, 88, 90
0760813.......cccoeeiinn 29 1060279.......ccveeeeen. 116 2142742 ................ 84, 89 2754436........eeeeeee 84
0760814.......ccceeevvnennne 49 1060663...........0eevvne 111 2142743 ................ 83, 89 2754437 ... 82, 88
0760815.......ccvvviiiiennne 63 1062255........cccviienee 55 2142744 ................ 83, 89 2754438................. 84, 90

124 80SL 3121326



2754439 ... 82
2754440 ................ 83, 88
2754441 ................ 82, 88
2754442 ................ 84, 90
2754443 ................ 84, 90
2754445 ................ 82, 88
2754446 ................ 84, 90
2754447 ................ 84, 90
2754448 ................ 84, 90
2754449 ................ 84, 90
2754450 ................ 84, 90
2754451 ............... 82, 88
2754452 ................ 82, 88
2754453 ................ 82, 88
2754454 ................ 82, 88
2754455 ................ 82, 88
2754456 ................ 82, 88
2754457 ................ 82, 88
2754458 ................ 82, 88
2754459 ............... 82, 88
2754460................ 84, 90
2754461 ................ 84, 90
2754462 ................ 84, 89
2754463 ................ 82, 88
2754464 ................ 82, 88
2754478 .......... 54, 84, 90
2754525 ... 84, 90
2754526 .......... 54, 84, 90
2754529 ........c...... 84, 90
2860030.............. 30, 118
2900708 ......coccvvveinee. 41
2902431 ..., 110
2902554 .......ccveenen. 111
2920161 .......cvvrnneee. 122
3020008.............cueee. 122
3020016 ........c0ceennee. 122
320066 .........cccvvveineen. 29
3290405 .......cceeiiiinnn 111

3290505 .. 13, 49, 63, 110

3290605 ... 29, 30, 41, 49
60, 61, 110

3290801 .......ccvvveen. 41

3290805 ... 29, 30, 43, 49
63

3291005 ... 13, 41, 49, 54,

56, 61
3291205.......... 43, 54, 61
3291207 ...ovvveiieeiins 54
3291605................ 54, 56
3292005 .......cccviiinnnn. 60
3293605 .......cccviiiinnn. 13
3331215, 11
3332011 ..o, 13
3440816 ......ccoeeeiinnns 54
3520060 .......ccoeerinnnns 63
3760491 ......oooeiis 60
3820408.............. 49, 116
3820510 ......cocvviiinenn. 25
3900294 ... 110
3900376 .....oovvvvvreiinnn. 60
3960605 ........ccceverneee. 41
4010414 ... 63
4031510.....cccveeieeene 23
4031605.......cceeeeeene 30
4031612 ... 54
4031614 ..., 13
4031708 .......cocvirien. 41

3121326

4031709 .......... 54, 60, 63
4031908 .......ooeeeiens 41
4032009 ......ooeeeiis 43
4032011 ....ovviiieeeee 56
4032013 ..o, 15
4032015 .....ocovviieee. 15
4032018 ......coccvvvieen. 13
4032025 ......coocvviieen. 71
40321171 .. 54
4032310 ...eovvieeeeeeees 41
4032316 ....ovveeeeeeees 41
4060700 .....ccvvveeeennnne 111
4060802 ................ 30, 63
4060865 .........ccveeennee 122
4360314 .............. 30, 118
4360387 .............. 63, 118
4360469 .............. 30, 118
4360475 ........ 30, 63, 118
4360525 .............. 63, 118
4360671 .............. 30, 118
4360693 .............. 63,118
4360698 ........ 30, 63, 118
4460071 ....ooevvvvvienen. 61
4460121 .....ocovcvveeen. 63
4460138 .........cceeeene 111
4460226 ........cceveeneee. 65
4460259 ........cccveeee 111
4460260 .........cceeenee 111
4460265 ........ccvvvennee. 65
4460266 .............. 65, 111
4460267 .............. 65, 111
4460315 ..o 111
4460346 ............ 110, 111
4460418 ..o 111
4460419 ........cccveee 111
4460462 ..o 111
4460464 ............ 111, 112
4460465 ............ 111,112
4460467 ......coeeeeeeennne 122
4460468 .................... 111
4460470 ....ovveviieiins 63
4460471 ....ooovviiinen. 63
4460492 .........cceeene 111
4460502 .........cceeeenee 111
4460503 .........cceeeene 111
4460510 ......ceeeeennnne 122
4460662 .................... 110
4460891 ... 112
4460897 ......cceeeeennne 112
471678 ... 29, 43
4740120 .....ocovviiineen. 63

4811600 ..13, 49, 63, 111

4811700 ...29, 30, 41, 49,
60, 61, 111

4811702 ........ 30, 61, 111

4811900 ... 29, 30, 43, 49,
63

4811902 .......cccvvviinnen. 63

4812000 ...13, 25, 41, 49,
54, 56, 60, 61

4812100 ...11, 13, 43, 54,
61

4812300 ................ 54, 56

4812500 .....ooeveeeiinns 60

4831600 ....13, 30, 41, 54

4831700 ... 23, 30, 49, 54,
61, 111

PART NUMBER INDEX

4831900....13, 23, 29, 30,
41, 49, 54

4832000....23, 25, 29, 30,
41, 43, 49, 54, 56, 60

4832100....11, 13, 15, 43,

49, 56, 60
4832300..........0e..... 23,41
4832500........cccveinnennnn 54
5241600..........ccccuvveenen. 15
5242000..........ccccuvveenen. 13
5272611....cccciin. 15
70000043..........ccvvveeeee. 44
70000045..........cooveee. 44
70000054............. 43,118
70000055........ccccvuveeeee 44
70000056..........ccvuveeene 44
70000057........ccccuvveenee. 45
70000058..........ccvveeee.. 45
70000059.........cccvvveeeee. 44
70000061.........ccevvveeee. 44
70000062..........cccuvneen. 44
70000073.......ccceeevvnennnn 45
70000074.......ccccevvvennn. 45
70000075......cccccevveennne 44
70000081.........cccvuveenne 65
70000082...........ccuveeene 65
70000083...........ccuveeee 65
70000084............c.veee.. 65
70000085.........cccvvvenn 65
70000150........cccceuvveenn. 71
70000153.......ccccevvveenne 15
70000154........ccovveee. 15
70000184..........cccveeee. 71
70000219.........cceeuvenee 71
70000220..........cccuvennne 71
70000239........cccevuveene 19
70000240............cuveeee. 19
70000241............c.oee. 19
70000242..............c.... 19
70000243..............oee.. 19
70000244...............c.... 19
70000245...........ccveeee 19
70000246............cuveee.. 19
70000247.......c.cocvvuvennne 19
70000248............c.vee... 19
70000249..............ee.... 19
70000250..........ccuvveee. 19
70000251.........ccovvee. 19
70000252..........cvvvee. 19
70000253..........cceuveeene 19
70000254..........cccuveeee 19
70000255.........ccovveeee 19
70000256..........cccuveeeee 19
70000257........cccveien. 19
70000258............coeveeee. 19
70000259.........ccuvvee. 20
70000260...........ceeeee... 20
70000264............coveee.. 45
70000267........cccevuvennne 37
700002609..........covuveene 37
70000270......cccccevuveennne 37
70000271.......ccccennnn. 37
70000332........cccvvveen. 37
70000333.........ccvveeee. 37
70000346............c.oeeee... 20
70000385............. 37,118
70000513........cccevuvenne 35

80SL

70000514 ........ccoveeeee. 35
70000515........ccceveeeee. 35
70000516........cceveeeee. 35
70000517 ... 35
70000518........ccccvvenne 35
70000519......ccccvvvenne 35
70000520.......ccccvvenne 35
70000521 ......cccevvvenne 35
70000522........ccvvveee. 35
70000523........ccovveeee. 35
70000524 ..........c.ooeeee.. 35
70000525.........ccovveeee. 35
70000526........cccvvenne 35
70000527 ......ceevvviiene 35
70000528.........ccccvvenne 35
70000529.......cccvvvinne 35
70000530........ccvveeeee. 35
70000531 .......ccvvveeee. 35
70000532........cccvvveeee. 35
70000533........ccovveeeee. 35
70000534 .......ccocvvenne 35
70000535.......cccvvveenne 35
70000536......ccccvvvenne 35
70000537 .....ocevevvieens 35
70000538.........cccvvenene 35
70000539.......cccvvienne 35
70000540.........cccvvennne 35
70000541 ........cccvvnnne 35
70000542........ccccvvenne 35
70000543........ccccvveenne 35
70000634 .........cccvvennne 31
70000635............ 31,118
70000683.........cccvvenne 65
70000684 .............c.... 65
70000685..........cveeee 65
70000686.............c..... 65
70000692.........ccvvnene 73
70000693............cc.... 73
70000694............cc...... 73
70000695............cee..n. 73
70000696.................... 73
70000697 .......ccevvinnne 73
70000698..........c0eevee 73
70000699.........cccvvennne 73
70000700.........cccuvenne 73
70000702..........coeeeeeen. 73
70000703.........c.eeeeeee. 73
70000704..........c.oeeeee. 73
70000706............cc...... 73
70000707 ....oeevviniinns 75
70000708.........cccvvennne 75
70000709......cccevviinne 75
70000710.......cccvvvenne 75
70000711 ........ccvveeee. 75
70000712........ccovveeeee. 75
70000713........cceveeeee. 75
70000744 ...........oee... 69
70000745........covcvienne 69
70000746.........cccvvennne 69
70000747 .....cooovvvviene 69
70000748........ccccvvenne 69
70000749........ccoeeeeeee. 77
70000750........ccooeeeeee. 77
70000751 ........ccoveeeee. 77
70000752........ccvvveeee. 77
70000753......ccccvviinne 77
70000754 .......ccovviinne 77
125



PART NUMBER INDEX

70000755........cccveeeenn. 7
70000900............. 41,118
70000902..........coeeeee.. 29
70000912.........ccevveeen. 44
70000913........cccvvivennne 44
70000914........cccovvveenne 44
70000915........cccevvveenne 44
70000916........ccccvveneee 44
70000917.....ccovirinen. 44
70000922.........ccovveeeen. 45
70000925...........ceee... 112
70000926................... 112
70000952............. 39, 110
70000953............. 39, 110
70000954............. 39, 110
70000955............. 39, 110
70000956............. 39, 110
70001114.......cccvee. 30
70001122.........ccovveee. 31
70001136........cccevveeee. 45
70001137...cccvvveeiirennnne 45
70001138......ccceevivernnne 45
70001182.........ccveeee. 110
70001183.........cccveeeee 110
70001184................... 110
70001185..........c.eeeeee 110
70001186............ece... 110
70001187.....cc.covuveneene 110
70001188...........cveee.. 110
70001189.........ccveeee. 110
70001190.........cccveeee. 110
70001191........cccuveeee. 110
70001192.........ccveeee. 110
70001193..........ceeeeee 110
70001194.............e.... 110
70001195.........ccveeeee 110
70001196............eee... 110
70001197.......ccvvveen. 110
70001198................... 110
70001199................... 110
70001200................... 110
70001201.........ccuveeeee 110
70001202............eee... 110
70001208..........c0eeeee 110
70001204............oee... 110
70001205.............c..... 110
70001210..........ceeee... 110
70001211............ee.. 110
70001212................... 110
70001213.........ccveeeee 110
70001261.............c.... 110
70001352............. 31, 120
70001353......ccccciivinne 31
70001355........cccveeee. 31
70001765.............c..... 112
70001776..........c.eoce.... 112
70001777 ... 112
70001778.....cc.covuveeene 112
70001835.......cccceviienne 45
70001836........cccevuveene 45
70001837.....ccceeeviiinnne 45
70001838..........ccoveeeen. 45
70001840..........ccueeeee... 45
70001841..........c.oeeeeen. 45
70001843..........ccoeeeeee. 44
70001850.........ccevuveenne 44
70001851......ccccevvveene 44

126

70001852.........c.oeeeeee.. 44
70002740........ccveeeeee. 45
70003173 ... 47
70003175.....ccccvveeeeen 47
70003177 ..ccvveveiirirne a7
70003217 ....ovvveiirinne 44
70003340.......ccccvvrnne a7
70003486.................. 116
70003616........cc0eeevee. 39
70003737 ..o 47
70003738.......ccevveeeeenn 47
70003739......cccvvveeee. 47
70003740......cccocvirenne a7
70003741 ......ccevivinne a7
70003742......cccvvvirens a7
70003743......ccevvvirne a7
70003744 .........ovveeee. 47
70003745.......ccvveeee 47
70003746........ccovveeee.. 47
70003747 ... 47
70003748......cccovveenns a7
70003749 ......ccevivirnns a7
70003750......ccccvvirenne a7
70003751 .....cceeviiienns a7
70003752.....ccccviiiinnns 47
70003753......ccceiiiiine 47
70003754 ......cocviiviens 47
70003755......ccciiiiiine 47
70004458.........ccccvveenne 44
7000695 .......c.ceeviivirens 44
70021667 ......ccevvevernne a7
7002821 ......ceveiinee. 122
7002822......cceveinen 122
7002823 .......ccccenienn 122
7002826.........ccoueeee. 122
7002828..........ccuuee. 122
7004275.....cceeevnen. 122
7004276 ... 122
7010543.......cccvvie 29
7012706........ccevveee 47
7012709......ccccvviee. 47
7012941 .....veviis 29
7012972.......... 69, 82, 88

7012986... 29, 69, 82, 88
118

7016330.......cccvvveeennn. 44
7016331.............. 44,118
7016654 .................... 122
7017414........ccevee 41

7017444... 41,71, 82, 88
118

7020023.............. 44,118
7020127 ..o 17
7020128.........ceveeee 17
7020129........ccvee 17
7020168..........c.eeeeee. 44
7020175 63
7020176.....cvveeiiiirns 63
7020414 ... 44
7020443 ... 44
7020449 ........cccvvveee 44
7020459.......ccccii 45
7020465 ... 44
7020468..........c.coeeeeee 44
7020471 ... 44
7020480......ccceviiviine 44
7020492......ccevvviiiiins 45

80SL

7021632 ... 71
7023919 ... 71
7024038 .......cccvieee 47
7024579 ..o 45
7024818 ........cocvvrennne a7
7024895 ................ 82, 88
7024896 ................ 82, 88
7024897 .......... 69, 82, 88
7024952 ... 47
7024954 ... 47
7026103 ........ccvveeeeen 69
7026608 .........ccvveenee.. 44
7027239 ..o 45
7027245 .....ocoevvviien 45
7027249 ......ooovvvevee 44
7027367 ...cvvvevverene 65
7027765 ... 65
7027766 ... 65
7027861 ... 17
7027912 ... 33
7027939 ....coeviiieie 17
7027940 .....ooevvvrirenne 17
7027941 .....oooevvive 17
7028846 ........ccccvvvennne 33
7028847 ......cocvvvvirnn 33
7028848 ..........cveennee 33
7028849 .........ccvvine 33
7028893 ........coviii 33
8005376 ......ceevvererenne 43
8007915 ......eeevveren 33
8007939 .....ceevvrere 33
8007944 ........ccccvvvennn 33
8007953 ......ceevvrere 33
8007986 ................ 29, 43
8008750 .......ccovvvvrennnne 30
8229236 ......ceevvies 112
8303891 ......coevivinen 63
8405204 .........ccevveeeeen. 43
8990147 .......ccvveee. 116
DLO113.......ccieeies 29
E000005.........coeeeennens 30
EO000009.........ccvvrenee 30
EO000016.........ccevvrnneee 54
EO000044.............. 30, 118
EO000045................ 54,61
E000059.............. 30, 118
E000063..........ceeennnes 30
E000072.............. 30, 112
E000083.................... 111
EO000084..........cceeeneee 30
E000102.........coeenneee 111
EO000103.........oeenneee 111
EO000108................ee. 111
E000189.............. 39, 120
E000214.............. 39, 120
E000269................ 23,54
E000359.............. 23, 120
EO000375......ccovcvvirnne 39
E000376........ 13, 54, 120
E000419................ 39, 63
EO000457 .............. 39, 118
E000481................... 111
E000482.................... 111
E001206........ccceeeennnees 39
E001375.....ccceeeiees 39
EO001376.......ccocvvvrnne 39
EO007404.........ccvvene 39

E900025 ........ 63, 65, 118
E900026 .......ccceeeeennnnee 63
E900028 .......cccceeeennnee 63
E900029 ......ccevvvees 63
E900030 ........cvvvvevenen. 63
E900031 ......cccvvvveien, 63
E900032 ........cvvveiien. 30
E900033 .......ccvvvverien. 30
E900034 ......ceevevees 30
E900036 .......cceevveeennes 63
E900041 .............. 63, 111
E900042 .............. 63, 111
E900043 ........cvvvennee 111
E900045 ........ccveeenee 111
E900048 ................ 30, 63
E900049 ........ccvvevnnenn. 63
E900055 .............. 30, 111
E900056 ............ 111, 118
E900057 .....ccvvveeeeeens 39
E900059 ......ceevevees 39
E900063 ........ 30, 39, 111
E900066 .........c.cc....... 110
E900072 ......cccvvvveriren. 30
HO00013.......cvvveee. 41
HO000018................ 82, 88
HO000019.............. 29,118
HO00031.......ccvvvveenn, 33
HO00032........cceeevnneen. 33
HO00038.........cveeeveee. 29
HO00039........cvvvereeen. 29
HO00040.........ccevevnnene. 29
HO00048.........ccceevnneee. 29
HO00049.........cceeevnneen. 29
HOO0O051 .......cvvvveeen, 29
HOO00077 ..o, 41
HO00116........ceeeeneen. 33
HO000121................ 29, 33
H000122................ 41, 82
HO000123................ 82, 88
HO00148................ 83, 89
HOO0191 ......cceeeees 33
HO000206 ...........cconneee. 33
HO00207 .......ccvvvvevnnenn. 33
H000219................ 15, 19
H000220................ 43, 47
H000241.............. 41, 118
HO00273................ 82, 88
H000280.......... 69, 82, 88
H000285................. 29,35
HO000306................. 82, 88
HOO00331......cccvvevennn, 15
HO00351 ................ 82, 88
HO00352........cceeevneen. 33
HO00371................ 54, 63
HO00389........ccceeeennne 33
HO00390........ccceeeennnees 33
HOO00397 .......oeveeees 33
HO00412........ccceevneen. 29
HO000430................ 54, 60
HO000436................. 29, 37
HO000442.............coueee. 41
H000442-14................. 41
HO00443................ 15, 17
HO00444 ........c..ccceee. 71
HO00514 ........eeeeeees 33
HO00516........cevvernnen. 33
HO000524 ................ 82, 88
3121326



PART NUMBER INDEX

HO00532..........ccvveeee. 71 S000242 .......cooeiiinns 56 S201591 ... 13 S900186.........ccevveeeee. 13
HO00536................ 82, 88 S001238.....coeeeeeines 55 S201592 ... 13 S900187.....cooeee 23
HO00542..........ccvveeeee. 33 S001240.....ooeveeeines 55 S201593 ... 13 S900189........ccciieee. 13
HOO00558..........cccvvveee. 23 S001241 ....ooveeeeeis 55 S201594 ... 13 S900190........cccvveeeee. 13
HO00559.......cccccovveenene 23 S001443.......ccvevvrnnne 30 S201595 .....ccceeeiinn 13 S900191......ccvveiiiiine 13
HO000580.........cccovvveeenne 33 S001445.......cccvvvvveennn 60 S201596 ......cccveeiiiennnn 13 S900192.......ccevvviiins 29
HO00602.............cvveen. 33 S001491 ......ccvvvvrnnn 55 S201597 ...covviiiiiiin 13 S900209......ccceeeviiiene 13
HO000609............cocveeeene 33 S001492.......ccceevvveennne 55 S201598 ......cccvveiiiinnn 11 S900210......cvveiiriiene 13
HO00723.........cccveee. 15 S001496................ 56,71 S201599 .....oooiie 23 S900211.......cciiee. 13
HO03085..........ccvvveee. 71 S001497 ...ovveeeeeeiins 56 S201601 .....cceiiie. 25 S900214.........cccvveeee 11
HOO03091.........cccevvee. 71 S001498......ooveeeiinnnn 56 S201602 .......cooviiieee. 43 S900223.........cccvveeee 55
HOO03108..........cccvvveen. 71 S001499.....ooevieiiinns 56 S201604 ... 49 S900229.........cccvvveee. 60
HO03115.......ccceevvveeee 71 S001513.....cccvvieiiinnne 49 S201605 ......cceeeiininnne 49 S900231......cvvviiiiine 13
HO004083..........covveeee 43 S001557 ....covvvveiininnne 13 S201606 .......cceeeerinnnnnn 49 S900233......cceeeiiiiine 61
HO005224...........ccocveeene 44 S001592.......cccvevvveennne 54 S201608 .......cceevvveenn 49 S900234.......ccceevviiine 61
HO005232.......c.cccovveeeee 43 S001595......cccvvviirnennne 56 S201609 ......ccvveiiiinnn 49 S900235......ccceeeiiiine 61
HO05234.........ccccvvveee. 43 S001613.....ooeeeeeies 11 S201610 ...coeeeiiiee. 43 S900240........ccccvveeenee. 55
HO05235.........cccvvveeee. 49 S001614 ......ooeeeeine 11 S201613 ... 29 S900241........cccvveee. 41
HO05236..........cccvvvee. 43 S001640.......... 13, 23, 60 S201614 ... 43 S900242.........cccvveee. 55
HO05238.........ccccvvveeen. 43 S001676....ceeeveeeerenes 49 S201638 .....ccoivien. 71 S900243........cccvieeee. 55
H005242............cccveen. 43 S003991 .....ccvvveiinne 20 S201639 .....ccveeeiinnn 71 S900244.......c.cccovevieene 55
HO005247......ccccecvvveenne 33 S004000.......ccceeerveennne 15 S201640 .....ccvvveeinnnnn 71 S900245................ 55, 56
H005248............cccveeeene 33 S004014........ccooevvneeen 25 S201641 ......cvvveeinnn 71 S900246................ 55, 56
HO005250.......ccccccvveeenne 33 S005049.......cccvevvneennne 60 S201661 ......cceveeenenn 49 S900247........cc...... 55, 56
HO05279......cccccvvivenne 33 S005171 ..o, 43 S900002 .......ceeeviviennne 23 5900248................ 55, 56
HO005529................ 82, 88 S005172....cccviieiiiinnne 43 S900003 .......cceevvivinne 23 $900249................ 55, 56
HO05559.......cccccovvveennne 31 S007120.....ccccuvviininnne 55 S900021 ......cvvveiiiinnne 23 S900250................ 55, 56
H900008................ 23,73 S007121 ..., 55 S900041 ......ccveveviiinne 60 S900251................ 55, 56
H900009................ 13, 69 S007122 ... 55 S900042 .......ceeevvrnennnn 60 S900252................ 55, 56
H900010................ 23,73 S007123 ... 55 S900043 ......cvvveeieennn 60 S900253................ 55, 56
H900014................ 11,77 S007124 .......cooevvneen 55 S900044 .......ccevvvveennnn 60 S900254................ 55, 56
H900020................ 60, 75 S200012.......cocvevvvenene 60 S900045 ......ccvveeiiiennnn 60 S900255................ 55, 56
H900065.........cccoveeeene 71 S200015......cccvveiinnennne 61 S900046 .......ceeevvireennnn 60 S900256................ 55, 56
H900066.............ceveeee 43 S200017 ..coovvviieiiiinnne 61 S900060 .......ceeevvnviennne 49 S900264........cccevviine 61
H900067................ 82, 88 S200027-11................. 61 S900078 ......cvveeiiinne 49 S900267......ceeviiiiine 61
H900068................ 82, 88 S200033......ccceevivinee 60 S900079 ....cocvvvveiiienne 49 S900268.........cccvvienne 61
H900069................ 82, 88 S200075.....ccccevviininnnne 55 S900085 .......ceeeeviiinne 11 S900269......cccceviviine 60
H900070.......... 69, 82, 88 S200078......cceeeeiiinnnn 55 S900088 ..........ccevvveee. 11 S900271........ccvvveeee. 61
H900071................ 41, 43 S200081 ......cceeeeiininnns 55 S900089 .........occevveee. 29 S900274........cccvveeeee. 61
H900072..........ccvvveeen. 44 S200090.......ccceeiiinnns 55 S900091 ... 49 S900275.......ccccviveenen. 61
H900073..........ccvvveen. 41 S200091 ......coeeeiiininnns 55 S900092 .........ocevinnn. 49 S900276.........ccvveeeeenn. 60
S000009........cccvevnneee. 63 S200092.......cccoeevvenne 55 S900093 ......cceeeiiinne 49 S900277...cccvvviiiiinnnns 60
S000010......ccccvvveinnenn. 56 S200093.......cccoevvienene 55 S900102 ......ccveeviiiinne 23 S900278......ccevviiiine 60
S000056.........ceeeenneee. 49 S200094.......cccoeevveeene 54 S900103 ... 23 S900279.....cccvviiiiins 56
S000116......cccvvvrinnenn. 56 S200095.......ccceeviniennne 54 S900111 ..o, 54 S900280.......ccccceviviinne 56
10100 ) A 55 S200100......cceieiiiiinnnns 54 S900113 ... 61 S900288...........ceeeeeee. 54
S000118.......ccceevinnnns 56 S200132....ceeiiiiiiiis 54 S900117 ..oovveiiiiiin. 61 S900289.........cccvveeeenn. 60
S000123.......ccoeeiinns 55 S200238.............. 61, 118 S900118 ... 61 S900291.........ccovveee. 60
S000124..........ccoonenes 55 S200252 .......coeeiiiinnns 11 S900120 ......ceeviviin. 56 S900293.........ccvveee. 60
S000141......cccvvveien. 11 S200253......ccciviiiinnn 11 S900121 ..o, 56 S900312......ccevviiiins 54
S000142... 11, 13, 23, 54, S200265......cccceeviivenene 30 S900122 ......ccveveiinne 56 S900322.......cceeiiiiine 11
60 S200910.....cccviviineennne 71 S900123 ..., 56 S900327.....ccvvveiiiiins 15
S000145.......cccvvvinnen. 61 S200911.....cccvviiiiinne 11 S900124 ......cceeeevinn 56 S900328......ccceevvviine 15
S000188.........cceerunnes 55 S201585.....iiiiiis 11 S900125 ... 54 S900329........cccvveee. 54
S000191......ccoeeeines 55 S201586.....cceveeiiiinns 11 S900126 ... 54 S900330.......ccccvvveennen. 54
S000233.......coeeeiinns 55 S201587 ...ovvieeiiiiiis 11 S900127 ...cooeeiien 54
S000234.........oceivnnes 55 S201588......coeeiiiiins 11 S900128 ... 55
S000237 ....coevvviieiinen. 60 S201589.....ccccvviiiiennne 11 S900130 ...ccvvvvieiiiiennne 60

3121326 80SL 127



PART NUMBER INDEX

128 80SL 3121326






3121326

®

An Oshkosh Corporation Company

JLG Industries, Inc.
1 JLG Drive
McConnellsburg PA. 17233-9533

Phone: +1-717-485-5161
Customer Support Toll Free: 1-877-554-5438
Fax: +1-717-485-6417

JLG Worldwide Locations

JLG Industries (Australia)
P.O. Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

Phone: +61 2 65811111
Fax: +61 2 65813058

JLG Deutschland GmbH
Max-Planck-Str. 21

D - 27721 Ritterhude-lhipohl
Germany

Phone: +49 (0)421 69 350 20
Fax: +49 (0)421 69 350 45

JLG Polska

Ul. Krolewska

00-060 Warsawa

Poland

Phone: +48 (0)914 320 245
Fax: +48 (0)914 358 200

JLG Latino Americana Ltd.
Rua Antonia Martins Luiz, 580
Distrito Industrial Joao Narezzi
13347-404 Indaiatuba - SP
Brazil

Phone: +55 19 3936 8870
Fax: +55 19 3935 2312

JLG Equipment Services Ltd.
Rm 1107 Landmark North
39 Lung Sum Avenue
Sheung Shui N.T.

Hong Kong

Phone: +852 2639 5783

Fax: +852 2639 5797

Plataformas Elevadoras

JLG Iberica, S.L.

Trapadella, 2

P.I. Castellbisbal Sur
08755Castellbisbal, Barcelona
Spain

Phone: +34 93 772 4 700

Fax: +34 93 771 1762

JLG Industries (UK) Ltd
Bentley House

Bentley Avenue

Middleton

Greater Manchester

M24 2GP

England

Phone: +44 (0)161 654 1000
Fax: +44 (0)161 654 1001

JLG Industries (ltalia) s.r.l.

Via Po. 22

20010 Pregnana Milanese - MI
Italy

Phone: +39 029 359 5210
Fax: +39 029 359 5845

JLG Sverige AB
Enkopingsvagen 150

Box 704

SE - 176 27 Jarfalla
Sweden

Phone: +46 (0)850 659 500
Fax: +46 (0)850 659 534

JLG France SAS

Z.\. de Baulieu

47400 Fauillet

France

Phone: +33 (0)5 53 88 31 70
Fax: +33 (0)5 53 88 31 79

JLG Europe B.V.

Polaris Avenue 63

2132 JH Hoofddorp

The Netherlands

Phone: +31 (0)23 565 5665
Fax: +31 (0)23 557 2493

www.jlg.com



	SECTION 1 - FRAME
	FIGURE 1-1. STEERING INSTALLATION
	FIGURE 1-2. REAR AXLE INSTALLATION
	FIGURE 1-3. WHEEL DRIVE INSTALLATION
	FIGURE 1-4. DRIVE MOTOR ASSEMBLY
	FIGURE 1-5. DRIVE HUB ASSEMBLY
	FIGURE 1-6. LEVELING CYLINDERS INSTALLATION
	FIGURE 1-7. LADDER INSTALLATION

	SECTION 2 - GROUND CONTROLS
	FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION
	FIGURE 2-2. MAIN VALVE ASSEMBLY
	FIGURE 2-3. HAND PUMP ASSEMBLY
	FIGURE 2-4. DRIVE VALVE ASSEMBLY
	FIGURE 2-5. MAIN TERMINAL BOX ASSEMBLY
	FIGURE 2-6. ENGINE SIDE COMPONENTS INSTALLATION
	FIGURE 2-7. ENGINE INSTALLATION
	FIGURE 2-8. PISTON PUMP ASSEMBLY
	FIGURE 2-9. HOODS INSTALLATION

	SECTION 3 - SCISSORS ARMS
	FIGURE 3-1. SCISSORS ARMS INSTALLATION

	SECTION 4 - PLATFORM
	FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION
	FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY AND INSTALLATION
	FIGURE 4-3. DRIVE/STEER CONTROLLER ASSEMBLY

	SECTION 5 - CYLINDER
	FIGURE 5-1. AXLE LOCKOUT CYLINDER ASSEMBLY
	FIGURE 5-2. LIFT CYLINDER ASSEMBLY
	FIGURE 5-3. LEVELING CYLINDER ASSEMBLY
	FIGURE 5-4. PLATFORM EXTENSION CYLINDER ASSEMBLY
	FIGURE 5-5. STEERING CYLINDER ASSEMBLY

	SECTION 6 - HYDRAULIC
	FIGURE 6-1. HYDRAULIC DIAGRAM (Prior to SN 1200021263)
	FIGURE 6-2. HYDRAULIC DIAGRAM (SN 1200021263 to Present)

	SECTION 7 - ELECTRICAL
	FIGURE 7-1. ELECTRICAL SCHEMATIC
	FIGURE 7-2. HARNESS COMPONENTS INSTALLATION

	SECTION 8 - DECALS
	FIGURE 8-1. DECAL INSTALLATION

	SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
	FIGURE 9-1. MODEL 80SL STANDARD PARTS
	FIGURE 9-2. MODEL 80SL VARIABLE PARTS

	SECTION 10 - SPECIAL OPTIONS
	FIGURE 10-1. SPECIAL OPTIONS

	PART NUMBER INDEX

